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Standard : FCC Part 15 Subpart C §15.247
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Laboratory, would like to declare that the tested sample has been evaluated in accordance with the
test procedures and has been in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory, the test
report shall not be reproduced except in full.
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History of this test report
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Summary of Test Result

Report Ref Std. Test ltems Result
Clause Clause (PASS/FAIL)
3.1 15.247(d) Radiated Band Edges and Radiated Spurious Emission Pass
15.203 & .
3.2 15.247(b) Antenna Requirement Pass

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

specification.

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product

Reviewed by: Wii Chang
Report Producer: Yimin Ho
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Digital Media Receiver
Model Name C76N8S
FCCID 2AXW2-3476

WLAN 11b/g/n HT20

WLAN 11a/n HT20/HT40

WLAN 11lac VHT20/VHT40/VHT80
Bluetooth BR/EDR/LE

EUT supports Radios application

1.2 Product Specification of Equipment Under Test

Product Specification subjective to this standard

2402 MHz ~ 2480 MHz

2412 MHz ~ 2472 MHz

<Bluetooth LE>

PCB IFA Antenna with gain 2.78 dBi
<WLAN 2.4GHz>

PCB IFA Antenna with gain 3.45 dBi

TX/Rx Frequency Range

Antenna Type / Gain

Bluetooth LE : GFSK
Type of Modulation 802.11b : DSSS (DBPSK / DQPSK / CCK)
802.11g/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments and

Explanations in report summary.

1.3 Modification of EUT

No modifications are made to the EUT during all test items.
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1.4

1.5

Testing Location

SPORTON INTERNATIONAL INC. EMC & Wireless Communications

U Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.

03CHO7-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190

Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ FCC Part 15 Subpart C §15.247

+ FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v05r02
+ FCC KDB 414788 D01 Radiated Test Site v01r01.

¢+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: radiation
emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is

lower).

2.1 Carrier Frequency and Channel

2400-2483.5 MHz
Bluetooth - LE 802.11b/g/n
Channel Freq. (MHz) Channel Freq. (MHz)
1 2404 1 2412
1 2424 8 2447
25 2452 11 2462
39 2480 - -

2.2 Test Mode
Final test modes are considering the modulation and worse data rates as below table.

<Co-Location>

Modulation Data Rate

Bluetooth - LE for Ant. 2 + 2.4GHz 802.11b for Ant. 1 1Mbps + 1Mbps

Bluetooth - LE for Ant. 2 + 2.4GHz 802.11g for Ant. 1 1Mbps + 6 Mbps

Bluetooth - LE for Ant. 2 + 2.4GHz 802.11n HT20 for Ant. 1 1Mbps + MCSO

Bluetooth - LE for Ant. 2 + 2.4GHz 802.11n HT20 for Ant. 1 2Mbps + MCSO

Remark: All the tests were performed with AC Adapter (AP23 G1) (Acbel).
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2.3 Connection Diagram of Test System

1200MaciE0H =z
EUT
(Adapter)

L]

EUT

2.4 EUT Operation Test Setup

The RF test items, utility “Compliance tool v1.0.0.90” was installed in Notebook which was
programmed in order to make the EUT get into the engineering modes to provide channel selection,

power level, data rate and the application type and for continuous transmitting signals.
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3 Test Result

3.1 Radiated Band Edges and Spurious Emission Measurement

3.1.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious

must be at least 20 dB below the highest emission level within the authorized band. If the output

power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall

be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.
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7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW,; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW=3MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

3.1.4Test Setup

For radiated emissions below 30MHz

i | X Antenna
- 3m |

Metal Full Soldered Ground Plane

==

Spectrum Analyzer ! Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

| o im —_——
_____ EUT , !
T [ ] |
1
i
1.5m !
Metal Full Soldered Ground Plane
o orf————
Spectrum Analyzer ! Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.1.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.1.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix A and B.

3.1.7Duty Cycle

Please refer to Appendix C.

3.1.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix A and B.
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SPORTON LAB.

3.2 Antenna Requirements

3.2.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

3.2.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.2.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

. . Calibration
Instrument Brand Name | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
Rohde & Dec. 16, 2020~ Radiation
Loop Antenna HFH2-22 100488 | 9 kHz~30 MHz | Jul. 14, 2020 Jul. 13, 2021
Schwarz Jan. 05, 2021 (03CHO7-HY)
CBL 6111D & L
. Dec. 16, 2020~ Radiation
Bilog Antenna TESEQ 00800N1DO01 | 35419 & 03| 30MHz~1GHz | Apr. 29, 2020 Apr. 28, 2021
Jan. 05, 2021 (03CHO7-HY)
N-06
Double Ridge Dec. 16, 2020~ Radiation
ESCO 3117 00075962 | 1GHz ~ 18GHz | Dec. 01, 2020 Nov. 30, 2021
Horn Antenna Jan. 05, 2021 (03CHO7-HY)
SHF-EHF Horn [SCHWARZBE BBHA9170 Dec. 16, 2020~ Radiation
BBHA 9170 18GHz~40GHz | Dec. 02, 2020 Dec. 01, 2021
Antenna CK 251 Jan. 05, 2021 (03CHO7-HY)
. . N9038A  |MY5329005 Dec. 16, 2020~ Radiation
EMI Test Receiver Agilent 20Hz~26.5GHz | May 21, 2020 May 20, 2021
(MXE) 3 Jan. 05, 2021 (03CHO7-HY)
Spectrum ) MY5235027 Dec. 16, 2020~ Radiation
Agilent N9030A 3Hz~44GHz | Jun. 09, 2020 Jun. 08, 2021
Analyzer 6 Jan. 05, 2021 (03CHQ7-HY)
" Dec. 16, 2020~ Radiation
Preamplifier COM-POWER| PA-103A 161241 10MHz~1GHz | May 19, 2020 May 18, 2021
Jan. 05, 2021 (03CHO7-HY)
. AMF-7D-0010 Dec. 16, 2020~ Radiation
Preamplifier MITEQ 1590075 1GHz~18GHz | Apr. 23, 2020 Apr. 22, 2021
1800-30-10P Jan. 05, 2021 (03CHO7-HY)
» . 3008A0236 Dec. 16, 2020~ Radiation
Preamplifier Agilent 8449B 1GHz~26.5GHz | Oct. 31, 2020 Oct. 30, 2021
2 Jan. 05, 2021 (03CHO7-HY)
» Dec. 16, 2020~ Radiation
Preamplifier EMEC EM18G40G 060801 | 18GHz~40GHz | Jun. 15, 2020 Jun. 14, 2021
Jan. 05, 2021 (03CHO7-HY)
HUBER + SUCOFLEX [MY2858/2,8 Dec. 16, 2020~ Radiation
RF Cable 18GHz~40GHz | Feb. 25, 2020 Feb. 24, 2021
SUHNER 102 01606/2 Jan. 05, 2021 (03CHOQ7-HY)
HUBER + SUCOFLEX |MY24971/4, Dec. 16, 2020~ Radiation
RF Cable 9kHz~30MHz | Feb. 25, 2020 Feb. 24, 2021
SUHNER 104 MY28655/4 Jan. 05, 2021 (03CHOQ7-HY)
MY28655/4, .
HUBER + SUCOFLEX Dec. 16, 2020~ Radiation
RF Cable MY24971/4,] 30MHz~1GHz | Feb. 25, 2020 Feb. 24, 2021
SUHNER 104 Jan. 05, 2021 (03CHOQ7-HY)
MY15682/4
MY28655/4, .
HUBER + SUCOFLEX Dec. 16, 2020~ Radiation
RF Cable MY?24971/4,] 1GHz~18GHz | Feb. 25, 2020 Feb. 24, 2021
SUHNER 104 Jan. 05, 2021 (03CHOQ7-HY)
MY15682/4
Dec. 16, 2020~ Radiation
Antenna Mast Max-Full MFA520BS N/A 1m~4m N/A N/A
Jan. 05, 2021 (03CHO7-HY)
. Chaintek Dec. 16, 2020~ Radiation
Turn Table ChainTek N/A 0~360 Degree N/A N/A
3000 Jan. 05, 2021 (03CHO7-HY)
. E3 Dec. 16, 2020~ Radiation
Software Audix N/A N/A N/A N/A
6.2009-8-24 Jan. 05, 2021 (03CHO7-HY)
TEL : 886-3-327-3456 Page Number 1 14 of 15
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.7

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.3

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 50
of 95% (U = 2Uc(y)) '
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Appendix A. Radiated Spurious Emission

. Temperature : 21~24°C
Test Engineer : Jesse Wang, Stan Hsieh, Ken Wu
Relative Humidity : [55~65%
2.4GHz 2400~2483.5MHz (Band Edge @ 3m)
Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
2388.2 53.05 -20.95 74 38.55 31.9 18.01 | 3541 | 305 | 316 | P | H
2387.35 42.56 -11.44 54 28.06 31.9 18.01 | 35.41 | 305 | 316 A H
* 2462 105.55 - - 90.56 32.33 181 | 3544 | 305 | 316 | P | H
* 2462 102.41 - - 87.42 32.33 18.1 | 35.44 | 305 | 316 A H
Ant 1
2485.986 54.21 -19.79 74 39.08 32.47 18.11 | 3545 | 305 | 316 P H
11b Ch11
2500 44.8 -9.2 54 29.52 32.6 18.14 | 3546 | 305 | 316 | A | H
+
) 2388.2 52.99 -21.01 74 38.49 31.9 18.01 | 35.41 | 100 66 P \%
Ant
2387.86 42.78 -11.22 54 28.28 31.9 18.01 | 35.41 | 100 66 A \%
BLE(1M) Ch11l
* 2462 108.4 - - 93.41 32.33 18.1 | 35.44 | 100 66 P \%
* 2462 105.46 - - 90.47 32.33 18.1 | 35.44 | 100 66 A \%
2499.902 56.29 -17.71 74 41.02 32.6 18.13 | 35.46 | 100 66 P \%
2500 48.63 -5.37 54 33.35 32.6 18.14 | 35.46 | 100 66 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Al of A33
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BLE (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
2378 53.31 -20.69 74 38.86 31.87 1799 | 3541 | 330 | 226 P H
2388.54 45.05 -8.95 54 30.55 31.9 18.01 | 3541 | 330 | 226 | A H
* 2424 99.04 - - 84.32 3211 18.05 | 35.43 | 330 | 226 P H
* 2424 98.17 - - 83.45 3211 18.05 | 3543 | 330 | 226 | A H
Ant 1
2484.908 56.72 -17.28 74 41.59 32.47 18.11 | 35.45 | 330 | 226 P H
11b Ch11
2500 46.09 -7.91 54 30.81 32.6 18.14 | 35.46 | 330 | 226 | A H
+
2385.82 54.48 -19.52 74 39.98 31.9 18.01 | 3541 | 101 | 297 P \Y
Ant 2
2386.5 45.76 -8.24 54 31.26 31.9 18.01 | 3541 | 101 | 297 | A | V
BLE(1M) Ch11
* 2426 98.77 - - 84.04 3211 18.06 | 35.43 | 101 | 297 P \Y
* 2424 98.07 - - 83.35 321 18.05 | 3543 | 101 | 297 | A | V
2500 55.77 -18.23 74 40.49 32.6 18.14 | 35.46 | 101 | 297 P \Y,
2499.902 50.04 -3.96 54 34.77 32.6 18.13 | 3546 | 101 | 297 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A2 of A33
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2.4GHz 2400~2483.5MHz (2386MHz IM3 @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
Ant 1 2386 54.41 -19.59 74 39.91 31.9 18.01 | 35.41 | 300 | 228 P H
11b Ch1l 2386 46.84 | -7.16 | 54 3234 | 319 | 1801 3541 300 228 | A | H
+
Ant 2 2386 54.63 -19.37 74 40.13 319 18.01 | 35.41 | 293 | 197 | P | V
BLE(IM) Ch1l 2386 4734 | -6.66 | 54 3284 | 319 | 1801 3541 | 293 | 197 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz (2500MHz IM3 @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
Ant 1 2500 56.78 -17.22 74 41.5 32.6 18.14 | 35.46 | 300 | 232 P H
11b Ch1l 2500 5042 | -358 | 54 3514 | 326 | 1814 3546 300 232 | A | H
+
Ant 2 2500 57.06 -16.94 74 41.78 32.6 18.14 | 35.46 | 100 40 P \%
BLE(IM) Ch1l 2500 5095 | -3.05 | 54 3567 | 326 | 1814 3546 | 100 | 40 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant |Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm )|(deg)|(P/A)|(H/V)
4848 39.32 -34.68 74 52.1 34.1 11.95 | 58.83 | 100 0 P | H
4924 42.58 -31.42 74 54.91 34.17 |12.14 | 58.64 | 100 0 P | H
Ant 1
7272 40.82 -33.18 74 48.16 35.67 |14.42| 57.43 | 100 0 P | H
11b Ch11
7386 41.34 -32.66 74 48.73 35.6 1455 | 57.54 | 100 0 P | H
+
5 4848 38.88 -35.12 74 51.66 34.1 11.95 | 58.83 | 100 0 P |V
Ant
4924 44.63 -29.37 74 56.96 34.17 | 12.14 | 58.64 | 100 0 P |V
BLE(1M) Ch11
7272 40.06 -33.94 74 47.4 35.67 |14.42| 57.43 | 100 0 P |V
7386 40.45 -33.55 74 47.84 35.6 14.55 | 57.54 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A5 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
2329.89 53.85 -20.15 74 39.58 31.77 17.89 | 35.39 | 341 25 P H
2389.73 42.83 -11.17 54 28.33 31.9 18.01 | 3541 | 341 25 A H
* 2447 104.4 - - 89.56 32.2 18.08 | 35.44 | 341 25 P H
* 2447 101.23 - - 86.39 32.2 18.08 | 35.44 | 341 25 A H
Ant 1
2486.966 54.3 -19.7 74 39.16 32.47 18.12 | 3545 | 341 25 P H
11b Ch08
2490.102 44.71 -9.29 54 29.44 32.6 18.12 | 3545 | 341 25 A H
+
2344.85 53.67 -20.33 74 39.35 31.8 1792 | 354 100 | 124 P \Y
Ant 2
2390 43.09 -10.91 54 28.6 31.9 18.01 | 3542 | 100 | 124 | A | V
BLE(1M) ChO1
* 2447 107.61 - - 92.77 32.2 18.08 | 35.44 | 100 | 124 P \Y
* 2447 104.54 - - 89.7 32.2 18.08 | 3544 | 100 | 124 | A | V
2499.02 54.84 -19.16 74 39.57 32.6 18.13 | 35.46 | 100 | 124 P \Y,
2490.004 45.07 -8.93 54 29.8 32.6 18.12 | 3545 | 100 | 124 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A6 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

BLE (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im )| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg)|(P/A)|(H/V)
2379.36 53.05 -20.95 74 38.6 31.87 17.99 | 35.41 | 297 | 229 P H
2360.66 4491 -9.09 54 30.53 31.83 1795 | 354 | 297 | 229 | A H
* 2404 99.46 - - 84.84 32 18.04 | 35.42 | 297 | 229 P H
* 2404 98.68 - - 84.06 32 18.04 | 35.42 | 297 | 229 | A H
Ant 1
2490.69 54.67 -19.33 74 394 32.6 18.12 | 35.45 | 297 | 229 P H
11b Ch08
2490.004 48.08 -5.92 54 32.81 32.6 18.12 | 3545 | 297 | 229 | A H
+
2352.67 53.99 -20.01 74 39.62 31.83 1794 | 354 194 46 P \%
Ant 2
2360.49 45.18 -8.82 54 30.8 31.83 1795 | 354 194 46 AV
BLE(1M) ChO1
* 2404 98.37 - - 83.75 32 18.04 | 35.42 | 194 46 P \%
* 2404 97.74 - - 83.12 32 18.04 | 35.42 | 194 46 A |V
2490.592 54.97 -19.03 74 39.7 32.6 18.12 | 3545 | 194 46 P \Y,
2490.004 48.96 -5.04 54 33.69 32.6 18.12 | 35.45 | 194 46 A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A7 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (2361MHz IM3 @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
Ant 1 2361 54.15 -19.85 74 39.77 31.83 17.95 354 310 | 229 P H
11b Chos 2361 47.44 | -656 | 54 33.06 | 31.83 | 17.95 354 | 310 229 | A | H
+
Ant 2 2361 54.56 -19.44 74 40.18 31.83 17.95 354 300 | 199 P \%
BLE(IM) ChO1 2361 4677 | 723 | 54 3239 | 31.83 | 17.95 354 | 300 | 199 @A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A8 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (2490MHz IM3 @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
Ant 1 2490 56.09 -17.91 74 40.82 32.6 18.12 | 35.45 | 300 | 232 P H
11b Chos 2490 4869 | -531| 54 3342 | 326 | 1812 3545 300 232 | A | H
+
Ant 2 2490 57.28 -16.72 74 42.01 32.6 18.12 | 35.45 | 100 | 37 P |V
BLE(IM) ChO1 2490 5077 | 323 | 54 355 | 326 | 1812 3545 100 | 37 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A9 of A33

FAX : 886-3-328-4978




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant |Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4808 38.72 -35.28 74 51.82 34 11.83 | 58.93 | 100 0 P H
Ant 1
4894 41.79 -32.21 74 54.35 34.1 12.06 | 58.72 | 100 0 P H
11b Ch08
7341 40.34 -33.66 74 47.74 35.6 145 | 57.5 | 100 0 P H
+
4808 39.67 -34.33 74 52.77 34 11.83 | 58.93 | 100 0 P |V
Ant 2
4894 42.22 -31.78 74 54.78 34.1 12.06 | 58.72 | 100 0 P |V
BLE(1M) ChO1
7341 40.53 -33.47 74 47.93 35.6 145 | 57.5 | 100 0 P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A10 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im )| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg)|(P/A)|(H/V)
2390 57.42 -16.58 74 42.93 31.9 18.01 | 35.42 | 349 24 P H
2390 46.69 -7.31 54 32.2 31.9 18.01 | 35.42 | 349 24 A H
2412 106.87 - - 92.25 32 18.04 | 35.42 | 349 24 P H
2412 99.46 - - 84.84 32 18.04 | 35.42 | 349 24 A H
Ant 1
2486.77 53.64 -20.36 74 38.5 32.47 18.12 | 35.45 | 349 24 P H
11g ChO1
2492552 43.59 -10.41 54 28.33 32.6 18.12 | 35.46 | 349 24 A H
+
2389.9 57.47 -16.53 74 42.98 31.9 18.01 | 35.42 | 114 62 P \%
Ant 2
2390 48.11 -5.89 54 33.62 31.9 18.01 | 3542 | 114 62 AV
BLE(1M) Ch25
2412 109 - - 94.38 32 18.04 | 35.42 | 114 62 P \%
2412 102.03 - - 87.41 32 18.04 | 35.42 | 114 62 A |V
2485.104 55.44 -18.56 74 40.31 32.47 18.11 | 35.45 | 114 62 P \Y,
2490.788 44.14 -9.86 54 28.87 32.6 18.12 | 35.45 | 114 62 A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 All of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

BLE (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im )| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg)|(P/A)|(H/V)
2389.9 58.73 -15.27 74 44.24 31.9 18.01 | 35.42 | 400 | 247 P H
2390 47.93 -6.07 54 33.44 31.9 18.01 | 35.42 | 400 | 247 | A H
2452 98.28 - - 83.43 32.2 18.09 | 35.44 | 400 | 247 P H
2452 97.56 - - 82.71 32.2 18.09 | 35.44 | 400 | 247 | A H
Ant 1
2490.004 53.41 -20.59 74 38.14 32.6 18.12 | 35.45 | 400 | 247 P H
11g ChO1
2494.12 45.27 -8.73 54 30 32.6 18.13 | 35.46 | 400 | 247 | A H
+
2390 61.72 -12.28 74 47.23 31.9 18.01 | 35.42 | 139 41 P \%
Ant 2
2390 50.13 -3.87 54 35.64 31.9 18.01 | 35.42 | 139 41 AV
BLE(1M) Ch25
2452 99.73 - - 84.88 32.2 18.09 | 35.44 | 139 41 P \%
2452 99.11 - - 84.26 32.2 18.09 | 35.44 | 139 41 A |V
2498.432 54.66 -19.34 74 39.39 32.6 18.13 | 35.46 | 139 41 P \Y,
2491.67 45.98 -8.02 54 30.71 32.6 18.12 | 35.45 | 139 41 A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al2 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (2372MHz IM3 @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBuV/m)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm )| (deg)|(P/A)|(H/V)
Ant 1 2372 56.13 -17.87 74 41.7 31.87 1797 | 35.41 | 369 23 P H
11g Cho1 2372 4763 | -6.37 54 332 | 31.87 |17.97 3541 | 369 | 23 | A | H
+
Ant 2 2372 58.51 -15.49 74 44.08 31.87 17.97 | 35.41 | 119 288 P \%
BLE(IM) Ch25 2372 4928 | -4.72 54 3485 | 31.87 | 17.97 | 3541 119 | 288 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A13 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (2492MHz IM3 @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im )| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg)|(P/A)|(H/V)
Ant 1 2492 57.88 -16.12 74 42.62 32.6 18.12 | 3546 | 348 | 234 | P H
11g Chol 2492 49.75 | -4.25 54 3449 | 326 | 1812 | 3546 | 348 | 234 | A | H
+
Ant 2 2492 57.75 -16.25 74 42.49 32.6 18.12 | 35.46 | 100 | 357 P \Y
BLE(IM) Ch25 2492 48.93 -5.07 54 33.67 32.6 18.12 | 35.46 | 100 | 357 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al4 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant |Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 39.43 -34.57 74 52.4 34.05 |11.87 | 58.89 | 100 0 P H
Ant 1
4904 38.89 -35.11 74 51.35 34.13 12.1 | 58.69 | 100 0 P H
11g Cho1
7356 40.39 -33.61 74 47.78 35.6 14.52 | 57.51 | 100 0 P H
+
4824 42.01 -31.99 74 54.98 34.05 |11.87 | 58.89 | 100 0 P |V
Ant 2
4904 38.84 -35.16 74 51.3 34.13 12.1 | 58.69 | 100 0 P |V
BLE(1M) Ch25
7356 39.9 -34.1 74 47.29 35.6 14.52 | 57.51 | 100 0 P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al5 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im )| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg)|(P/A)|(H/V)
2366.27 53.29 -20.71 74 38.91 31.83 17.96 | 35.41 | 341 19 P H
2390 43.18 -10.82 54 28.69 31.9 18.01 | 35.42 | 341 19 A H
* 2447 108.01 - - 93.17 32.2 18.08 | 35.44 | 341 19 P H
* 2447 100.37 - - 85.53 32.2 18.08 | 35.44 | 341 19 A H
Ant 1
2487.554 55.48 -18.52 74 40.21 32.6 18.12 | 35.45 | 341 19 P H
11g Ch08
2483.83 44.68 -9.32 54 29.55 32.47 18.11 | 35.45 | 341 19 A H
+
2389.39 54.31 -19.69 74 39.81 31.9 18.01 | 35.41 | 100 | 124 P \%
Ant 2
2390 43.84 -10.16 54 29.35 31.9 18.01 | 3542 | 100 | 124 | A | V
BLE(1M) ChO1
* 2447 110.23 - - 95.39 32.2 18.08 | 35.44 | 100 | 124 P \%
* 2447 102.97 - - 88.13 32.2 18.08 | 3544 | 100 | 124 | A | V
2487.064 55.86 -18.14 74 40.72 32.47 18.12 | 35.45 | 100 | 124 P \Y,
2485.202 44.79 -9.21 54 29.66 32.47 18.11 | 3545 | 100 | 124 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al6 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

BLE (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im )| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg)|(P/A)|(H/V)
2373.07 53.71 -20.29 74 39.28 31.87 17.97 | 35.41 | 296 | 230 P H
2366.1 44.92 -9.08 54 30.54 31.83 17.96 | 3541 | 296 | 230 | A H
* 2404 99.64 - - 85.02 32 18.04 | 35.42 | 296 | 230 P H
* 2404 98.95 - - 84.33 32 18.04 | 35.42 | 296 | 230 | A H
Ant 1
2491.376 5491 -19.09 74 39.64 32.6 18.12 | 35.45 | 296 | 230 P H
11g Ch08
2492.258 46.9 -7.1 54 31.64 32.6 18.12 | 3546 | 296 | 230 | A H
+
2376.98 53.39 -20.61 74 38.94 31.87 17.99 | 35.41 | 198 46 P \%
Ant 2
2361.34 44.68 -9.32 54 30.3 31.83 1795 | 354 198 46 AV
BLE(1M) ChO1
* 2404 98.36 - - 83.74 32 18.04 | 35.42 | 198 46 P \%
* 2404 97.69 - - 83.07 32 18.04 | 35.42 | 198 46 A |V
2485.692 57.79 -16.21 74 42.66 32.47 18.11 | 35.45 | 198 46 P \Y,
2489.318 48.4 -5.6 54 33.13 32.6 18.12 | 35.45 | 198 46 A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Al7 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (2361MHz IM3 @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
Ant 1 2361 56.65 -17.35 74 42.27 31.83 17.95 354 311 230 P H
11g Chos 2361 4733 | -6.67 54 3295 | 31.83 | 17.95| 354 | 311 | 230 | A | H
+
Ant 2 2361 55.37 -18.63 74 40.99 31.83 17.95 354 105 | 287 P \%
BLE(IM) ChO1 2361 4693 | 707 | 54 3255 | 31.83 | 17.95 354 | 105 | 287 @A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A18 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (2490MHz IM3 @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
Ant 1 2490 55.83 -18.17 74 40.56 32.6 18.12 | 35.45 | 297 | 319 P H
11g Chos 2490 4834 | -5.66 54 33.07 | 326 | 1812 | 3545 | 207 | 319 | A | H
+
Ant 2 2490 59.18 -14.82 74 43.91 32.6 18.12 | 35.45 | 115 41 P \%
BLE(1M) Cho1 2490 5063 | 337 | 54 3536 | 326 | 1812 3545 115 | 41 A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A19 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant |Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4808 38.8 -35.2 74 51.9 34 11.83 | 58.93 | 100 0 P H
Ant 1
4894 39.97 -34.03 74 52.53 34.1 12.06 | 58.72 | 100 0 P H
11g Ch08
7341 40.7 -33.3 74 48.1 35.6 145 | 57.5 | 100 0 P H
+
4808 38.79 -35.21 74 51.89 34 11.83 | 58.93 | 100 0 P |V
Ant 2
4894 43.42 -30.58 74 55.98 34.1 12.06 | 58.72 | 100 0 P |V
BLE(1M) ChO1
7341 41.04 -32.96 74 48.44 35.6 145 | 57.5 | 100 0 P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A20 of A33

FAX : 886-3-328-4978



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im )| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg)|(P/A)|(H/V)
2370.18 52.88 -21.12 74 38.45 31.87 17.97 | 35.41 | 345 19 P H
2389.9 43.26 -10.74 54 28.77 31.9 18.01 | 35.42 | 345 19 A H
2447 107.18 - - 92.34 32.2 18.08 | 35.44 | 345 19 P H
2447 100.02 - - 85.18 32.2 18.08 | 35.44 | 345 19 A H
Ant 1
2484.222 56.23 -17.77 74 41.1 32.47 18.11 | 35.45 | 345 19 P H
11n HT20 Ch08
2483.536 44.41 -9.59 54 29.28 32.47 18.11 | 35.45 | 345 19 A H
+
2385.65 54.23 -19.77 74 39.74 31.9 18 35.41 | 100 | 124 P \%
Ant 2
2390 44 -10 54 29.51 31.9 18.01 | 3542 | 100 | 124 | A | V
BLE(1M) ChO1
2447 109.96 - - 95.12 32.2 18.08 | 35.44 | 100 | 124 P \%
2447 102.8 - - 87.96 32.2 18.08 | 3544 | 100 | 124 | A | V
2491.474 55.66 -18.34 74 40.39 32.6 18.12 | 35.45 | 100 | 124 P \Y,
2484.614 44.84 -9.16 54 29.71 32.47 18.11 | 3545 | 100 | 124 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A21 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

BLE (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im )| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg)|(P/A)|(H/V)
2338.05 54,51 -19.49 74 40.2 31.8 17.9 | 35.39 | 299 | 230 P H
2362.02 45.36 -8.64 54 30.98 31.83 1795 | 354 | 299 | 230 | A H
* 2404 99.69 - - 85.07 32 18.04 | 35.42 | 299 | 230 P H
* 2404 98.95 - - 84.33 32 18.04 | 35.42 | 299 | 230 | A H
Ant 1
2490.298 56.48 -17.52 74 41.21 32.6 18.12 | 35.45 | 299 | 230 P H
11n HT20 Ch08
2490.984 46.83 -7.17 54 31.56 32.6 18.12 | 3545 | 299 | 230 | A H
+
2321.22 53.42 -20.58 74 39.17 31.77 17.87 | 35.39 | 195 46 P \%
Ant 2
2389.39 44.84 -9.16 54 30.34 31.9 18.01 | 3541 | 195 46 AV
BLE(1M) ChO1
* 2404 98.62 - - 84 32 18.04 | 35.42 | 195 46 P \%
* 2404 97.85 - - 83.23 32 18.04 | 35.42 | 195 46 A |V
2485.79 58.24 -15.76 74 43.11 32.47 18.11 | 35.45 | 195 46 P \Y,
2486.672 48.39 -5.61 54 33.25 32.47 18.12 | 35.45 | 195 46 A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A22 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (2361MHz IM3 @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
Ant 1 2361 54.12 -19.88 74 39.74 31.83 17.95 354 317 230 P H
11n HT20 Cho8 2361 4712 | -6.88 54 3274 | 31.83 | 17.95| 354 | 317 | 230 | A | H
+
Ant 2 2361 57.36 -16.64 74 42.98 3183 | 1795 | 354 | 109 | 288 | P | V
BLE(1M) Cho1 2361 4781 | 619 | 54 3343 | 3183 1795 354 | 109 | 288 A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A23 of A33

FAX : 886-

3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (2490MHz IM3 @ 3m)

Frequency Level Limit Antenna | Path |Preamp Table
Ant. Line Factor | Loss | Factor Pos
Simultaneously (MHz) (dBuVv/im) (dBuVv/im) (dB/m) | (dB) | (dB) |(cm) (deg)
Ant 1 2490 55.84 74 32.6 18.12 | 35.45 319
11n HT20 Cho8 2490 48.42 54 326 | 18.12 3545 319
+
Ant 2 2490 58.9 74 32.6 18.12 | 35.45 36
BLE(IM) Cho1 2490 50.33 54 326 | 1812 | 3545 36
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
Page Number 1 A24 of A33

TEL : 886-3-327-3456
FAX : 886-3-328-4978




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant |Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4808 39.36 -34.64 74 52.46 34 11.83 | 58.93 | 100 0 P H
Ant 1
4894 40.22 -33.78 74 52.78 34.1 12.06 | 58.72 | 100 0 P H
11n HT20 Ch08
7341 41.03 -32.97 74 48.43 35.6 145 | 57.5 | 100 0 P H
+
4808 39.36 -34.64 74 52.46 34 11.83 | 58.93 | 100 0 P |V
Ant 2
4894 41.75 -32.25 74 54.31 34.1 12.06 | 58.72 | 100 0 P |V
BLE(1M) ChO1
7341 40.86 -33.14 74 48.26 35.6 145 | 57.5 | 100 0 P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A25 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
2390 62.43 -11.57 74 47.94 31.9 18.01 | 35.42 | 347 21 P H
2390 49.42 -4.58 54 34.93 31.9 18.01 | 35.42 | 347 21 A H
2412 106.99 - - 92.37 32 18.04 | 35.42 | 347 21 P H
2412 99.32 - - 84.7 32 18.04 | 35.42 | 347 21 A H
Ant 1
2489.122 54.15 -19.85 74 38.88 32.6 18.12 | 35.45 | 347 21 P H
11n HT20 Ch01
2492.356 43.75 -10.25 54 28.49 32.6 18.12 | 35.46 | 347 21 A H
+
2389.9 64.54 -9.46 74 50.05 31.9 18.01 | 3542 | 112 66 P \Y
Ant 2
2390 50.95 -3.05 54 36.46 31.9 18.01 | 3542 | 112 66 AV
BLE(2M) Ch39
2412 109.7 - - 95.08 32 18.04 | 3542 | 112 66 P \Y
2412 102.16 - - 87.54 32 18.04 | 3542 | 112 66 AV
2484.124 54.81 -19.19 74 39.68 32.47 18.11 | 35.45 | 112 66 P \Y,
2483.536 45.05 -8.95 54 29.92 32.47 18.11 | 35.45 | 112 66 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A26 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

BLE (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im )| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg)|(P/A)|(H/V)
2390 59.54 -14.46 74 45.05 31.9 18.01 | 35.42 | 287 | 240 P H
2390 47.05 -6.95 54 32.56 31.9 18.01 | 35.42 | 287 | 240 | A H
* 2480 98.21 - - 83.07 32.47 18.12 | 35.45 | 287 | 240 P H
* 2480 96.48 - - 81.34 32.47 18.12 | 35.45 | 287 | 240 | A H
Ant 1
2490.496 54.05 -19.95 74 38.78 32.6 18.12 | 35.45 | 287 | 240 P H
11n HT20 ChO1
2483.632 45.13 -8.87 54 30 32.47 18.11 | 3545 | 287 | 240 | A H
+
2366.78 53.46 -20.54 74 39.08 31.83 17.96 | 35.41 | 299 | 349 P \%
Ant 2
2390 45.29 -8.71 54 30.8 31.9 18.01 | 3542 | 299 | 349 | A | V
BLE(2M) Ch39
* 2480 98 - - 82.86 32.47 18.12 | 35.45 | 299 | 349 P \%
* 2480 96.32 - - 81.18 32.47 18.12 | 3545 | 299 | 349 | A | V
2484.072 55.34 -18.66 74 40.21 32.47 18.11 | 35.45 | 299 | 349 P \Y,
2484.072 45.53 -8.47 54 30.4 32.47 18.11 | 3545 | 299 | 349 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A27 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (2344MHz IM3 @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBuV/m)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm )| (deg)|(P/A)|(H/V)
Ant 1 2344 54.15 -19.85 74 39.83 31.8 17.92 354 325 46 P H
11n HT20 ChO1 2344 4582 | -8.18 54 315 | 318 |17.92| 354 325 | 46 | A | H
+
Ant 2 2344 55.11 -18.89 74 40.79 31.8 17.92 354 100 82 P \%
BLE(2M) Ch39 2344 46.36 | -7.64 54 3204 | 318 |17.92| 354 | 100 | 82 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A28 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant |Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 39.12 -34.88 74 52.09 34.05 |11.87 | 58.89 | 100 0 P H
Ant 1
4960 38.26 -35.74 74 50.37 34.2 12.24 | 58.55 | 100 0 P H
11n HT20 Ch01
7440 40 -34 74 47.37 35.6 14.62 | 57.59 | 100 0 P H
+
4824 40.45 -33.55 74 53.42 34.05 |11.87 | 58.89 | 100 0 P |V
Ant 2
4960 39.43 -34.57 74 51.54 34.2 12.24 | 58.55 | 100 0 P |V
BLE 2M Ch39
7440 40.25 -33.75 74 47.62 35.6 14.62 | 57.59 | 100 0 P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A29 of A33

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

Emission above 18GHz

2.4GHz 2400~2483.5MHz (SHF)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
Ant 1
24594 36.11 -37.89 74 43.55 38.97 6.8 53.21 | 150 0 P | H
11b Ch11
+
Ant 2
24496 36.7 -37.3 74 44.15 39.1 6.75 | 53.3 | 150 0 P |V
BLE(1M) Ch11
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
TEL : 886-3-327-3456 Page Number 1 A30 of A33

FAX : 886-3-328-4978



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

Emission below 1GHz

2.4GHz 2400~2483.5MHz (LF)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
30.27 22.81 -17.19 40 27.57 24.32 0.93 | 30.01 - - P H
68.07 23.1 -16.9 40 39.64 12.06 1.38 | 29.98 - - P H
176.88 28.1 -15.4 43.5 40.66 15.15 2.23 | 29.94 - - P H
868.4 31.36 -14.64 46 26.59 28.89 5.02 | 29.14 - - P H
Ant 1
906.9 32.11 -13.89 46 27.07 28.85 5.14 | 28.95 - - P H
11b Ch11
951 33.29 -12.71 46 26.46 30.26 5.26 | 28.69 | 100 0 P H
+
5 30 32.17 -7.83 40 36.93 24.32 0.93 | 30.01 - - P Vv
Ant
68.07 27.08 -12.92 40 43.62 12.06 1.38 | 29.98 - - P \Y,
BLE(1M) Ch11
79.95 33.99 -6.01 40 49.25 13.22 15 29.98 | 100 0 P Vv
867 31.92 -14.08 46 27.17 28.88 5.01 | 29.14 - - P Vv
912.5 32.55 -13.45 46 27.47 28.85 5.15 | 28.92 - - P \Y,
957.3 31.93 -14.07 46 24.84 30.47 5.28 | 28.66 - - P Y,
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number 1 A31 of A33

FAX : 886-3-328-4978




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR092923-01F

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number 1 A32 of A33
FAX : 886-3-328-4978




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

A calculation example for radiated spurious emission is shown as below:

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A) (H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBpV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number 1 A33 of A33

FAX : 886-3-328-4978




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR092923-01F

Appendix B. Radiated Spurious Emission Plots

. Temperature : 21~24°C
Test Engineer : Jesse Wang, Stan Hsieh, Ken Wu
Relative Humidity : [55~65%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : B1of B79

FAX : 886-3-328-4978



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch11 - L

Simultaneously

Horizontal

Fundamental

Date: 20201216

Date: 2020-12-16

1300 1300)
1209 1200
1100) 1109
1009 1000
900 900
809 809 PERK 74,
700 700)
50 600)
. " 500 b oragct Wttt bipoi
50. T e e e O e
400 400
300 300)
200 200)
100) 100)
510 P R T T S T T N T ) 700 300 800 W00 f900. 700 7300 2600, 700, 3000
Frequency (MHz) Frequency (MHz)
site oxcHo7-HY site +03CHO7-HY
Pe ak Condition PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWTAUt0 RBW:1000.000KHz VBW:3000.000KHz SWTAUto
Detector peak Detector ipeak
Project os2923.01 Project os2523.01
Mode 1 Mode 1
ANT1_11b_T_chit ANT1_11b_Tx_chil
ANT2_BLE(IM)_Tx_Ch11 $ANT 2_BLE(IM)_Tx_Ch11
L evel (dBuvim) Date: 20201246 Date: 20201246
1309 1300)
1209 1200)
1100 1100 ;
1009 1000)
900) 900)
80 800
700 700)
500) - 500)
40.0] 40.0| M
300) 300)
20 200)
100) 100)
310 740, meo. B0 B T R 7 N T %00 300 800 A0 1900 700 7300 2500 7700 3000

Avg.

site
Condition
Detector

Project
Mode

8 2400
Frequency (MHz)

$03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ REW:1000.000KHz VBW:0.010KHz SWT:Auto
:Peak

:092923-01

1

$ANT1_11b_Tx_Ch11

+ANT2_BLE(IM)_Tx_Ch11

site
Condition
Detector

Project
Mode

Frequency (MHz)
+03CHO7-HY

+AVG_S4 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW.0.010KHz SWT:Auto

:Peak
+092923-01

i1

ANT1_116_Tx_Ch11
+ANT 2_BLE(IM)_Tx_Ch11

TEL
FAX

: 886-3-327-3456
: 886-3-328-4978

Page Number : B2 of B79



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

ANT

Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch11l - R

Simultaneously

Horizontal

Fundamental

Level (4Buvim) Date: 20201216

Ak BE_7a
5
R———

2402 2410, 2420 2430, 2440, ag0. 2470, 2480, 2490 2500

. 2450, 2460,
Frequency (MHz)

st oscHo7HY
Peak Condtion PEAK_BE 74 3m HE_ANT_00075562 HORIZONTAL Left b | an k
RBUEL000.00KH2 VEW:3000 000KHE SWTAUKD
Detector Tpeak
roect losaozon
Mode i1
$ANT1_11b_Tx_Ch1l
- ANT 2_BLE(IM)_Tx_Ch11
Lovel aBuvim) vote: 20201245
1500
1204
100
1004
%0
w00
9
609 VG BE 54
o L
40
00
9
100
T T T T 7. T T M
reguency ()
st oscHory
Av g Condition TV, BE 54 3m HE_ANT 00075562 HORIZONTAL Left b | an k
. : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
roect losrezon
Mode i1

$ANT1_11b_Tx_Ch11
+ANT2_BLE(M)_Tx_Ch11

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B3 of B79



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

ANT

Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch11 - L

Simultaneously

Vertical

Fundamental

Level (dBuvim) Date: 20201246 Date: 20201246
1300 1300)
1209 1200
1100 00
1009 1000
900 900
800 800) PR
700 700)
500 600)
TR D -
T o e S e s
400 400
300) 300)
200 200)
100 100)
7510 a0, meo.  Z60 7400z 2o 260 2480 300 TS0 4500 1700 1000 Zio0. 7300 2600 2700, 3000
Frequency (MHz) Frequency (HHz)
site :03CHO7-HY site +03CHO7-HY
P e ak Condition PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
RBWE1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 0s2523-01 Project os2923-01
Mode i1 Mode i1
ANT1_11b_Tx_Ch11 ANT1_11b_Tx_Ch11
{ANT2_BLE(IM)_Tx_Ch11 $ANT2 BLE(IM)_Tx_Ch11
Lovel (dBuvim) Date: 2020.1246 Date: 20201246
1309 1300)
1209 1200
1100) 109
1009 1000)
900 900
80, 800)
700 700)
500 600 s
500 500 i s e |
400 800 e
300) 300)
200 200)
100 100)
7510 a0, meo.  Ze0 ZA00 Zn. 2o 260 2480 300 TS0 4500 4700 1000 Z00. 2300 2600 2700, 3000
Frequency (Hz) Frequency (HHz)
site :03CHO7-HY site +03CHO7-HY
Av g Condition AVG_BE_543m HE_ANT_00075962 VERTICAL Condition AVG_54 3m HF_ANT_00075962 VERTICAL
. RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector Peak
Project {0s2523-01 Project 0s2s23-01
Mode i1 Mode i1

$ANT1_11b_Tx_Ch11
+ ANT 2_BLE(IM)_Tx_Ch11

$ANT1_11b_Tx_Ch11
+ANT2_BLE(IM)_Tx_Ch11

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: B4 of B79




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

ANT

Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch11l - R

Simultaneously

Vertical

Fundamental

Peak

Date: 20201216

EEieeFC

2440, ag0. 2470 2480, 2490 2500

. 2450, 2
Frequency (MHz)

+PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ANT2_BLE(1M)_Tx_Ch11

Left blank

Avg.

Date: 20201216

=
JJ \L

2440, 2460 2470 2480 2490. 2500

2450,
Frequency (MHz)

*AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

*ANT2_BLE(IM)_Tx_Ch11

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

BLE (Band Edge @ 3m)

ANT

Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch11 - L

Simultaneously

Horizontal

Fundamental

Date: 2020-12-16

1300 1309
1200 1209
1100 1100
1000 1009
900 900
804 300 B
700 700
50 60
. fl -
2 SHGWWWW
400 400
300 300
200 200)
100 100)
310 o meo. w0 7wz za0 zae0 2480 500 T30 4500 4700 1900 706 7300 2500 2700 3000
Frequency (MHz) Frequency (MHz)
site +03CHO7-HY site 03CHO7-HY
Pe ak Condition EAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
000.000KHz VBW:3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SW:Auto
Detector ipeak Detector Peak
Project {0ss23-01 Project os2s23-01
Mode I Mode 1
$ANT1_11b T Chil ANT1_11b_Tx_ch1
$ ANT 2_BLE(IM)_Tx_Ch11 ANT2_BLE(M]_Tx_Ch1l
Date: 20201246 Date: 2020.12-46
1300 1309
1200 1209
1100 1100)
100.0| 100.0f 1
900 900
Fiay
700 700
504 50 s
504 500 —
400 ot e
300 300
200 200
100 100)
510 o meo. B .z 20 zae0 280 500 300 4500 4700 1900 706 7300 2500 2000 3000
Frequency (MHz) Frequency (MHz)
< 03CHO7-HY 03CHOT-HY

Avg.

site
Condition
Detector

Project
Mode

$AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VEW:3.000KHz SWT:Auto

:Peak
+092923.01

ANT1_11b_Tx_Ch11
+ANT 2_BLE(IM)_Tx_Ch11

site
Condition
Detector

Project
Mode

AVG_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Peak
09292301

1

ANT1_11b_Tx_Ch11
ANT 2_BLE{IM)_Tx_Ch11

TEL
FAX

: 886-3-327-3456
: 886-3-328-4978

Page Number

: B6 of B79




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch11l - R

Simultaneously

Horizontal

Fundamental

Date: 2020-12-16

$ANT1_11b_Tx_Ch11
+ANT2_BLE(IM)_Tx_Ch11

s0q
800 PEAK_BE_74|
10q
509 n
ol
50,0y el
400
30
204
10
T T T NS 7 T
Frequency (MHz)
ste oscHom
Peak Condition  PEAK_BE. 74 3m HE_ANT_00075562 HORIZONTAL Left bl ank
RBW:1000.000KHz VEW13000,000KHz SWT:Auto
Detector :
roject osasnson
Mode i1
ANT1_11b_Tx_Ch11
£ ANT2_BLE(IM)_Tx_Ch11
Date: 202012416
1304
1204
100
100
%0
80.0| /\/\\
70q
60 A s
saq
40
300
204
109
T T T S 7 T
Frequency (MHz)
site ascrorsY
AVg Condition AVG. B 54 3m HE_ANT 00075562 HORIZONTAL Left bl ank
. : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Projet jptete
Mode i1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B7 of B79




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

Date: 20201246 Date: 2020125
1300 1300
1200 1209
00| 1100
1000 1009
904 909
809 209 PEAK 74|
704 700)
50 T 50
Y o i 50.0] i b A
400 400
300) 300)
200 200
100 100)
310 a0 Ze0. 20, a0 242 240 2400 2480 000 300 4500 4700 1900 2100 2300 2500 2700 3000
Frequency (W) Frequency (iHz)
site +03CHO7-HY site 03cHO7-HY
P e ak Condition EAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector Peak
Project 052523-01 Project os2s23-01
Mode i1 Mode 1
NT1_11b_Tx_Ch1l ANT1_11b_Tx_Chi1
NT2_BLE{IM)_Tx_Ch11 ANT2_BLE(IM)_Tx_Ch11
Date: 20201246 Date: 2020125
1300 1309
1200 1209
00| 1100)
1000 1009
904 909
300 300
700 700
50 50 e
504 T s00)
40.0| 40. OW
300) 300)
200 200
100 100)
310 o meo. 0. A0z 240 2460 2480 000 300 4500 4700 1900 2100 2300 2500 2700, 3000
Frequency (W) Frequency (iHz)
site +03CHO7-HY site 03CHO7-HY
Av g Condition \VG_BE_54 3m HF_ANT_00075962 VERTICAL Condition AVG_543m HE_ANT_ 00075962 VERTICAL
. RRBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector eak Detector Peak
ject 05252301 Project os2s23-01
Mode i1 Mode 1
ANT1_11b_Tx_Ch11 ANT1_11b_Tx_Ch11
: ANT2_BLE(IM)_Tx_Ch11 ANT 2_BLE{IM)_Tx_Ch11

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: B8 of B79



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

ANT

Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch11l - R

Simultaneously

Vertical

Fundamental

Peak

Date: 2020-12-16

900
800
700
500
PP S bowapbuibtyle”

e~

PEAK_BE_74|

407 2410, 2420, 2430 2440. 2450, 2460,
Frequency (MHz)
site +03CHO7-HY
Condition + PEAK_BE_743m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :
Project 109292301
Mode 1
+ANT1_11b_Tx_Ch1l
+ANT2_BLE(IM)_Tx_Ch11

2470,

2480,

2490, 251

Left blank

Avg.

Date: 2020-12-16

1300|
1200|
1100
1000|
900
500
700

500|
0.0

S

200|
100]

407 2410, 2420, 2430 2440. 2450, 2460,
Frequency (MHz)
site +03CHOT-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +peak
Project 109292301
Mode 1
$ANT1_11b_Tx_Ch11
+ANT2_BLE(IM)_Tx_Ch11

2470,

2480,

2490, 251

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B9 of B79



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

2.4GHz 2400~2483.5MHz (2386MHz IM3 @ 3m)

ANT

Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch11

Simultaneously

Horizontal

Fundamental

Peak

Level (dBuvim)

Date: 2020-12-16

1300)
1200)
10g
1000)
900
800

(1

PEAK 74]

700|
600|

400|
300|
200|

100]

[——

1000

site
Condition

Detector
Project
Mode

1300, 1500 1700, 1900 2100 2300, 2500
Frequency (MHz)

£ 03CHO7-HY

+ PEAK_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VEW:3000.000KHz SWT:Auto

£092923-01
1

ANT1_11b_Tx_Ch11

+ANT 2_BLE(IM)_Tx_Ch11

2700. 3000

Left blank

Avg.

Date: 2020-12-16

1300|
1200f
00|

1000f

800|
700|
60|

00/
300
200
100

000

Condition

Detector
Project
Mode

1300, 1500 1700, 1900 2100 2300. 2500
Frequency (MHz)

+03CHO7-HY

+AVG_S54 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+092923.01
i1

ANT1_11b_Tx_Ch11
+ANT 2_BLE(IM)_Tx_Ch11

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B10 of B79




FCC CO-LOCATION RADIO TEST REPORT

ANT

Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch11

Simultaneously

Vertical Fundamental

Peak

Date: 2020-12-16

=
-

000

site
Condition

Detector
Project
Mode

700, 1900 2100 2300.  2500. 2700 30

+ANT1_11b_Tx_Ch1l
+ANT2_BLE(IM)_Tx_Ch11

Frequency (MHz)

 PEAK_ 74 3m HF_ANT_00075562 VERTICAL L eft b | an k
RBWH1000 000KH? VEM3000 000K s SWTAUTS
Tpeak

Avg.

Date: 2020-12-16

1300|
1200|
1100
1000|
900
500
700

AVG 54

500|

P S U NSOUD B oo e |

200|
100]

000

site
Condition

Detector
Project
Mode

1700, 1900. 2100 2300.  2500. 2700 30

: ANT2_BLE(IM)_Tx_Ch11

Frequency (MHz)

£ AVG. 54 3m HF_ANT_00075562 VERTICAL Left b | an k
RBYAA000 000KH2 VB 000KHE SWTAUED
H k

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR092923-01F




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (2500MHz IM3 @ 3m)

ANT

Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch11

Simultaneously

Horizontal

Fundamental

Level (dBuvim)

1300|
1200f

100|

1000f
00|
800|

: Bl

400|

304
204
10
o T T e e o0 B0l 70
Frequency (MHz)
ste ascrorwv
Peak Condition  PEAK_74 3m HE_ANT 00075962 HORIZONTAL Left bl ank
£ RBW:1000.000KiHz VEW:3000,000KHz SWT:AUto
Detector :
project jpietey
Vode I
{ANT1_ 116 10 chat
AN 2 BLeiang, T cha1
1504
1200
1o
100
50
s0q
704
Y
s0q 1
I R S
o I A N
s0q
204
10
L S 1T
Frequency (MHz)
ascrorwv
AVg condtion £ AVG. 54 3m HE_ANT_00075962 HORZONTAL Left bl ank
- : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector
Project jpinetey
Voda i

ANT1_11b_Tx_Ch11
+ANT 2_BLE(IM)_Tx_Ch11

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B12 of B79



FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch11

Simultaneously

Vertical

Fundamental

Date: 2020-12-16

1300]
1200f
00|

1000

800|

PEAK_74]

500}
00|

200|
100]

e —

000

site
Condition

Detector
Project
Mode

700, 1900. 2100 2300. 2500

Frequency (MHz)

+ PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ANT1_11b_Tx_Ch1l
+ANT2_BLE(IM)_Tx_Ch11

2700. 30

Left blank

Date: 2020-12-16

AVG 54

—

A0

000

site
Condition

Detector
Project
Mode

1700, 1900 2100 2300, 2

Frequency (MHz)

$AVG_543m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

: ANT2_BLE(IM)_Tx_Ch11

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

ANT

Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch11

Simultaneously

Horizontal

Vertical

Peak

Avg.

Date: 2020-1217

1300
1209
1100
1009
900
800

PEAK 74

700
60|

AVG_54]

500)
400
300)
200)

100

b g AP

site

Condition
Detector
Project
Mode

000 B0

00. 10000 12000 14000  16000. 18000
Frequency (MHz)

+PEAK_74 3m HF_ANT_00075962 HORIZONTAL
K

$ANT1_11b_Tx_Ch1l
:ANT2_BLE{IM)_Tx_Ch11

Date: 2020-12-17

PEAK_74]

v
+PEAK_74 3m HF_ANT_00075962 VERTICAL
K

)_Tx_Chi.
*ANT2_BLE(IM)_Tx_Ch11

8000 10000 12000 14000 16000. 18000
Frequency (MiHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B14 of B79



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Ant 1 11b Ch08 + Ant 2 BLE(1M) ChO01 - L

Simultaneously

Horizontal

Fundamental

Level (@BuVim) Date: 202012-16 Date: 2020-1246
1300 1309
1200 1209
1109 1109
1000 1009
90 900
500 500 AT
709 / 700
509 60
) " AL U e
0.0 gyt e
400 400
300 300
200 209
100 100
2510 0. 260, 280 2400 2420 24A0. 2460 2480 000 300, 1500 700 1900 2100 2300 2500 2700, 3000
Frequency (MH2) Frequency (MHz)
site £03CHOT-HY site +03CHO7-HY
Pe ak Condition PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SW:Auto + RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector :Peak Detector +Peak
Project 105292301 Project 109292301
Mode 2 Mode 2
ANT1_11b_Tx_Chos $ANT1_11b_Tx_Ch08
+ANT2_BLE(1M)_Tx_Cho1 + ANT2_BLE(IM)_Tx_ChOL
Level (@Buvim) Date: 2020-1246 Date: 2020-1246
1300 1300
1200 1209
1109 1109
p
1000 1009
900 900
500 800
709 700
509 60 )
500 ; 500 —
400 Y B SR = it
300 300
200 200
100 100
310 740, 60, 2380, a2 2a0 za0. 2480 000 300, 500 700 1900 2100 7300 2500 2700 3000

Avg.

site
Condition
Detector

Project
Mode

8 2400
Frequency (MHz)

$03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

+ REW:1000.000KHz VBW:0.010KHz SWT:Auto

:Peak

:092923-01

2

:ANT1_11b_Tx_Chos

+ANT 2_BLE(IM)_Tx_Cho1

Frequency (MHz)
+03CHO7-HY

+AVG_S4 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW.0.010KHz SWT:Auto

site
Condition

Detector :Peak
Project +092923-01
Mode 2

:ANT1_116_Tx_Chos
+ANT 2_BLE(IM)_Tx_ChO1

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: B15 of B79




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11b ChO8 + Ant 2 BLE(1M) ChO1 - R

Simultaneously

Horizontal

Fundamental

Level (4Buvim)

Date: 20201216

100
909

oy | peakeem
709

600 - .

500 S PO P S A

+ANT1_11b_Tx_Chog
+ ANT2_BLE(1M)_Tx_Cho1

w0
04
20
109
T T T T 7. N T T
Frequency (MHz)
st oscHo7HY
Peak Condtion PEAK_BE 74 3m HE_ANT_00075562 HORIZONTAL Left blank
RBUEL000.00KH2 VEW:3000 000KHE SWTAUKD
Detector Tpeak
roect losaozmon
Mode 12
:ANT1_11b_Tx_Ch08
- ANT 2_BLE(1M)_Tx_Ch01
Lovel aBuvim) vote: 20201245
1500
1204
100
1004 |
%0 I
w00 |
9 |
609 VG BE 54
s0d !
“d
00
9
100
T T T T 7. T T M
reguency ()
st oscHory
AVg Condition TV, BE 54 3m HE_ANT 00075562 HORIZONTAL Left blank
. : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
roect losrezmon
Mode 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B16 of B79




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR092923-01F

Level (dBuvim) Date: 20201246 Date: 20201246
1300 1300)
1209 1200
1100 00
1009 1000
900 900
800 800) | PR
700 700)
500 600)
" N Dttt
T AR ————
400 400
300) 300)
200 200)
100 100)
7510 a0, meo.  Ze0 7400z 2o 260 2480 300 TS0 4500 1700 fe00.  Zio0. 2300 2600 2700, 3000
Frequency (MHz) Frequency (HHz)
site o3CHO7-HY site o3CHO7-HY
P e ak Condition PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
RBWE1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Project 0s2523-01 Project 0s2523-01
Mode 12 Mode 12
ANT1_11b_Tx_Ch08 ANT 1_11b_Tx_Ch08
< ANT2_BLE(IM)_Tx_ChoL $ANT2BLEIM)_Tx_Cho1
Lovel (dBuvim) Date: 2020.1246 Date: 20201246
1309 1300)
1209 1200
1100) 109
1009 1000)
900 900
80, 800)
700 700)
500 600 s
500 . 500 —
400 40,0 e
300) 300)
200 200)
100 100)
7510 a0, meo.  Ze0 ZA00 ZAn. 2o 260 2480 300 500 4500 4700 1000 Zi00. 2300 2600 2700, 3000
Frequency (Hz) Frequency (HHz)
site :03CHO7-HY site +03CHO7-HY
Av g Condition AVG_BE_543m HE_ANT_00075962 VERTICAL Condition AVG_54 3m HF_ANT_00075962 VERTICAL
. RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector Peak
Project S0s2s23-01 Project {0s2s23-01
Mode 12 Mode 12
:ANT1_11b_Tx_Cho8 :ANT1_11b_Tx_Chos
+ANT2_BLE(IM)_Tx_Cho1 :ANT2_BLE(IM)_Tx_Cho1

TEL : 886-3-327-3456 Page Number : B17 of B79
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

ANT

Ant 1 11b ChO8 + Ant 2 BLE(1M) ChO1 - R

Simultaneously

Vertical

Fundamental

Peak

Level (4Buvim)

Date: 20201216

oI ——

\P’\k Ak BE_7a

2402 2810, 2420, 2430,

site $03CHO7-HY

2440, 2460 2470 2480 2490. 2500

. 2450,
Frequency (MHz)

Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz Vi
Detector :peak

Project :092923-01

Mode 2
+ANT1_11b_Tx_Chog

BW:3000.000KHz SWT:Auto

+ ANT2_BLE(1M)_Tx_Ch01

Left blank

Avg.

Level (dBuVim)

Date: 20201216

90.f -

80.0) -

700 t

609 Y AVG_BE 54
50| S

2402 2410, 2420, 2430,

site $03CHO7-HY

2440, 2460 2470 2480 2490. 2500

2450,
Frequency (MHz)

Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ REW:1000.000KHZ VBW:0.010KHz SWT:Auto

Detector :peak

Project 109292301

Mode 2

+ANT1_11b_Tx_Chog

*ANT2_BLE(1M)_Tx_Cho1

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B18 of B79



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

BLE (Band Edge @ 3m)

ANT

Ant 1 11b Ch08 + Ant 2 BLE(1M) ChO1 - L

Simultaneously

Horizontal

Fundamental

Date: 2020-12-16

1300 1309
1200 1209
1100 1100
1000 1009
900 900
804 300 B
700 700
50 60
50, 500
400 400
300 300
200 200)
100 100)
310 o o B 7z zw0 zae0 2480 500 T30 4500 4700 1900 706 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site +03CHO7-HY site 03CHO7-HY
Pe ak Condition EAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
000.000KHz VBW:3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SW:Auto
Detector ipeak Detector Peak
Project {0s2s23-01 Project os2s23-01
Mode 2 Mode 2
$ANT1_11b_Tx_Chos ANT1_11b_Tx_Chog
£ ANT 2_BLE(1M)_Tx_Cho1 ANT2_BLE(M]_Tx_ChoL
Date: 20201246 Date: 2020.12-46
1300 1309
1200 1209
1100 1100)
1000 1009
900 900
804 300
700 700
504 50 s
504 T 500 =
400 P S A U == et
300 300
200 200
100 100)
510 o, meo. B 0w 20 zae0 780 500 00 4500 4700 1900 706 7300 2500 2000 3000
Frequency (MHz) Frequency (WHz)
site < 03CHO7-HY site 03CHOT-HY
Av g Condition : AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition /AVG_S54 3m HF_ANT_00075962 HORIZONTAL
.  REWL1000.000KHz VBW:3.000KHz SWT:AUto RBW1000.000KHz VBW:3.000KHZ SWTiAUto
Detector ipeak Detector Peak
Project {0s2923-01 Project os2s23-01
Mode Mode 2

:ANT1_11b_Tx_Chos
+ANT 2_BLE(IM)_Tx_Cho1

ANT1_11b_Tx_Chos
ANT 2_BLE{1M)_Tx_Cho1

TEL
FAX

: 886-3-327-3456
: 886-3-328-4978

Page Number : B19 of B79



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11b ChO8 + Ant 2 BLE(1M) ChO1 - R

Simultaneously

Horizontal

Fundamental

Peak

Date: 2020-12-16

o gl
ot B

N S|

PEAK_BE_74|

402 2410,

site
Condition

Detector
Project
Mode

2420,

£03CHO7-HY
+ PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

£092923-01
2

ANT1_11b 1
+ANT2_BLE(IM)_Tx_Cho1

230, 2440

2450, 2460,
Frequency (MHz)

Tx_chos

2470,

2480,

Left blank

Avg.

Date: 2020-12-16

1300|
1200|
1100
1000|
900
500
700

500]
0.0

200|
100]

SOOI S

\G_BE 54

402 2410,

site
Condition

Detector
Project
Mode

2420,

+03CHOT-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
+peak
109292301
2
+ANT1_11b_Tx_(
+ANT2_BLE(IM)_Tx_Cho1

2430, 2840 2460.

2450,
Frequency (MHz)

T_chos

2470,

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B20 of B79




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11b ChO8 + Ant 2 BLE(1IM) ChO1 - L

Simultaneously

Vertical

Fundamental

Date: 2020-12-16

Date: 2020-12-16

1300 1300
1200 1209
00| 1100
1000 1009
904 909
800 00 PEAK 74
704 700)
50 50
50, S0.0f i A R
400 400
300) 300)
200 200
100 100)
310 a0 Ze0. 20 a0 24 240 2460 2480 000 300 4500 4700 1900 2100 2300 2500 2700 3000
Frequency (W) Frequency (MH2)
site +03CHO7-HY site 03cHO7-HY
P e ak Condition EAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector Peak
Project 052523-01 Project os2s23-01
Mode 12 Mode 2
NT 1_11b_Tx_Ch08 ANT1_11b_Tx_Cho8
\NT 2_BLE{1M)_Tx_Cho1 ANT 2_BLE(1M)_Tx_Cho1
Date: 20201246 Date: 2020125
1300 1309
1200 1209
00| 1100)
1000 1009
904 909
300 300
700 700
50 50 e
504 " s00)
409 400
300) 300)
200 200
100 100)
310 om0 0. A0z 240 zae0. 2480 000 300 4500 4700 1900 2100 2300 7500 2700, 3000
Frequency (W) Frequency (Hz)
site +03CHO7-HY site 03CHO7-HY
Av g Condition \VG_BE_54 3m HF_ANT_00075962 VERTICAL Condition AVG_543m HE_ANT_ 00075962 VERTICAL
. RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector eak Detector Peak
Project 05252301 Project os2s23-01
Mode 12 Mode 2

ANT1_11b_Tx_Chos.

: ANT 2_BLE(IM)_Tx_Cho1

ANT1_11b_Tx_Chog
ANT 2_BLE{IM)_Tx_Cho1

TEL
FAX

886-3-327-3456
886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

ANT

Ant 1 11b ChO8 + Ant 2 BLE(1M) ChO1 - R

Simultaneously

Vertical

Fundamental

Peak

Date: 2020-12-16

00| Chepeiroad A

e e At

PEAK_BE_74|

0
|

402 2410,

site
Condition

Detector
Project
Mode

2420, 2430 2440, 60.

2450, 2460,
Frequency (MHz)

£03CHO7-HY
+ PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

£092923-01
2

+ANT1_11b_Tx_Chog
+ANT2_BLE(IM)_Tx_Cho1

2470,

2480,

2490, 251

Left blank

Avg.

Date: 2020-12-16

-

\G_BE 54

——

402 2410,

site
Condition

Detector
Project
Mode

2420 2430 2440, 2450, 24«
Frequency (MHz)

+03CHOT-HY
+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
+peak

109292301

2

+ANT1_11b_Tx_Chog
+ANT2_BLE(IM)_Tx_Cho1

60.

2470,

2480,

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

2.4GHz 2400~2483.5MHz (2361MHz IM3 @ 3m)

ANT

Ant 1 11b Ch08 + Ant 2 BLE(1M) Ch01

Simultaneously

Horizontal

Fundamental

Level (dBuvim)

Date: 2020-12-16

1300)
1200)
10g
1000)
900
800

700

600 5
s e

e s

400

}\ PEAK 74]

e

:ANT1_11b_Tx_Chos
+ANT 2_BLE(IM)_Tx_Cho1

304
204
10
LR S T T 8
Frequency (MHz)
ste ascrorwv
Peak Condition  PEAK_74 3m HE_ANT 00075962 HORIZONTAL Left bl ank
£ RBW:1000.000KiHz VEW:3000,000KHz SWT:AUto
Detector :
project jpietey
Vode o
{anT1 116 10 chos
AN 2 BLeiang T cho1
Dat: 202012416
1504
1200
1o
100
50
s0q
704
60| AVG_54]
500 1 e —————
N A U s
s0q
204
10
G w e Wa e Aw he Bw T e
Frequency (MHz)
ascrorwv
AVg condtion £ AVG. 54 3m HE_ANT_00075962 HORZONTAL Left bl ank
- : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector
Project jpintey
Voda 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

ANT

Ant 1 11b Ch08 + Ant 2 BLE(1M) Ch01

Simultaneously

Vertical

Fundamental

Peak

Date: 2020-12-16

.

Y, S SO S

000

site
Condition

Detector
Project
Mode

1300, 1500 1700, 1900 2100  2300.  200. 2700 30
Frequency (MHz)

£03CHO7-HY

+ PEAK_74 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

£092923-01
2

+ANT1_11b_Tx_Chog
+ANT2_BLE(IM)_Tx_Cho1

Left blank

Avg.

Date: 2020-12-16

B e

pEs———

(l ﬂ VG 54
i

1300, 1500 1700, 1900 2100, 500. 2700, 30

000

site
Condition

Detector
Project
Mode

Frequency (MHz)
+03CHOT-HY

+AVG_543m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
+peak

109292301

2

+ANT1_11b_Tx_Chog
+ANT2_BLE(IM)_Tx_Cho1

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

2.4GHz 2400~2483.5MHz (2490MHz IM3 @ 3m)

ANT

Ant 1 11b Ch08 + Ant 2 BLE(1M) Ch01

Simultaneously

Horizontal

Fundamental

Level (dBuvim)

Date: 2020-12-16

:ANT1_11b_Tx_Chos
+ANT 2_BLE(IM)_Tx_Cho1

PEAKTE
70 ‘
s
s00) S b A
ad
304
204
10
L[ R RT  8
Frequency (MHz)
ste ascrorwv
Peak Condition  PEAK_74 3m HE_ANT 00075962 HORIZONTAL Left bl ank
£ RBW:1000.000KiHz VEW:3000,000KHz SWT:AUto
Detector :
project jpietey
Vode o
{anT1 116 10 chos
AN 2 BLeiang T cho1
Dat: 202012416
1504
1200
1o
100
50
s0q
704
60| AVG_54]
s0q i
o A N
s0q
204
10
e Wa e Aw H Bw T e
Frequency (MHz)
ascrorwv
AVg condtion £ AVG. 54 3m HE_ANT_00075962 HORZONTAL Left bl ank
- : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector
Project jpintey
Voda 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC CO-LOCATION RADIO TEST REPORT

ANT

Ant 1 11b Ch08 + Ant 2 BLE(1M) Ch01

Simultaneously

Vertical Fundamental

Peak

Date: 2020-12-16

1300]
1200f
00|

1000

800|

=

700|
600|

00|

200|
100]

R ———r—— |

000

site
Condition

Detector
Project
Mode

700, 1900. 2100 2300.  2500. 2700 30

+ ANT2_BLE(IM)_Tx_ChO1

Frequency (MHz)

 PEAK_ 74 3m HF_ANT_00075562 VERTICAL L eft b | an k
RBWH1000 000KH? VEM3000 000K s SWTAUTS

Avg.

Date: 2020-12-16

1300|
1200|
1100
1000|
900
500
700

500|

Y B EEESEces 0 .

200|
100]

L.

000

site
Condition

Detector
Project
Mode

1700, 1900. 2100 2300,  2500. 2700 30

: ANT 2_BLE(IM)_Tx_Cho1

Frequency (MHz)

£ AVG. 54 3m HF_ANT_00075562 VERTICAL Left b | an k
RBYAA000 000KH2 VB 000KHE SWTAUED
H k

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

ANT

Ant 1 11b Ch08 + Ant 2 BLE(1M) Ch01

Simultaneously

Horizontal

Vertical

Peak

Avg.

Date: 20201217

1300)
1200)
1100
1000)
900
500

PEAK 74

700
60|

AVG 54

500)

300
200f

100

RpwE

SR e e

site

Condition
Detector
Project
Mode

6000 80

00. 10000 12000 14000 16000 18000
Frequency (MHz)

+PEAK_74 3m HF_ANT_00075962 HORIZONTAL

:ANT1_11b_Tx_Chos
: ANT2_BLE{1M)_T_Cho1

Date: 20201217

PEAK 74

T e
PR e e o e et

+PEAK_74 3m HF_ANT_00075962 VERTICAL

$ANT1_11b_Tx_Cho8
+ ANT2_BLE(1M)_Tx_Cho1

8000 10000 12000 14000 16000. 18000
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Ant 1 11g ChO1 + Ant 2 BLE(IM) Ch25 - L

Simultaneously

Horizontal

Fundamental

Level @Buvim) Date: 2020.1246 Date: 20201245
1300 1300
1200 1200
1109 1109
1000 1000
509 900
300 500 -
700) 700
600 600
O PSR ROPPNII S P PPN M o Y Sesnm—m———————ECL e
100 400
300 300
209 200)
109 100
7510 P R 7T A T S 77 R T N 1) G0 w0 00 o0 1800 2100 200 200 2700, 3000
Frequency (MHZ) Frequency (MHz)
site 03cHo7-HY site +03CHO7-HY
Pe ak Condition PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:AUto  RBWF1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ipesk Detector ipeak
Project ‘09292301 project ‘0s2s23-01
Mode i3 Mode 13
ANT1_11g_Tx_Chol :ANT1_11g_Tx_Chol
< ANT2 BLE(IM) Tx_Ch25 $ ANT2 BLE(IM)_Tx_Ch25
Level (@Buvim) Date: 20201246 Date: 20201246
1300 1300
1200 1200
1109 1109
1000 1009
900 900
800 800
700 700
600 600 s
509 500 “/j/__‘_‘w_J s e ——_—|
Y O R
400 P S
300 300
29 200
109 100
310 T R 7T S 77 R 7T 7Y G0 w0 0o o0 is 200 200 200 2700 3000
Frequency (MHz) Frequency (MHz)
<03cHo7-HY

Avg.

site
Condition

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

+ REW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector
Project
Mode

:Peak
:092923-01
3

$ANT1_11g Tx_Chol

+ ANT2_BLE(IM)_Tx_Ch25

+03CHO7-HY
+AVG_S4 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW.0.010KHz SWT:Auto

site
Condition

Detector :Peak
Project +092923-01
Mode 3

:ANT1_11g_Tx_ChoL
+ANT 2_BLE(IM)_Tx_Ch25

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11g ChO1 + Ant 2 BLE(1M) Ch25 - R

Simultaneously

Horizontal Fundamental

Peak

Level (4Buvim)

Date: 20201216

-y |

1000
90.f

\'\M\ | piak ee 7a
W\MM i
" DURUSR P W NP

2402 2410,

site
Condition

Detector
Project
Mode

13
:ANT1_11g_Tx_Cho1
+ANT2_BLE(1M)_Tx_Ch2s

2420, 2430 2440, ag0. 2470 2480, 2490 2500

. 2450, 2460,
Frequency (MHz)

osckory
PEAK_BE 74 3m HE_ANT_00075562 HORIZONTAL Left b | an k
RBUEL000.00KH2 VEW:3000 000KHE SWTAUKD

Tpeak

losaozon

Avg.

Level (dBuVim)

Date: 20201216

AVG_BE 54

[ 1

2402 2410,

site
Condition

Detector
Project
Mode

+ANT1_11g_Tx_Cho1
+ANT2_BLE(1M)_Tx_Ch25.

2420, 2430 2440, ag0. 2470, 2480, 24%0. 2500

. 2450, 2
Frequency (MHz)

oscHory
TV, BE 54 3m HE_ANT 00075562 HORIZONTAL Left b | an k
RBWH100000KHz VEWED 010K SWTAuto

:Peak
:092923-01
3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

ANT

Ant 1 11g ChO1 + Ant 2 BLE(IM) Ch25 - L

Simultaneously

Vertical

Fundamental

Level (dBuvim) Date: 20201246 Date: 20201246
1300 1300)
1209 1200
1100 00
1009 1000
900 900
800 800) PR
700 700)
500 600)
50,0 Al st P e Y AV N YRVIR e
400 400
300) 300)
200 200)
100 100)
7510 a0, meo.  Ze0 7400z 2o 260 2480 300 TS0 4500 1700 fe00.  Zio0. 7300 2600 2700, 3000
Frequency (MHz) Frequency (HHz)
site :03CHO7-HY site +03CHO7-HY
P e ak Condition PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
RBWE1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 0s2523-01 Project os2923-01
Mode i3 Mode i3
ANT1_11g_Tx_Ch01 ANT1_11g_Tx_Cho1
< ANT2_BLE(IM) Tx_Ch25 $ANT2BLEIM)_Tx_Ch25
Lovel (dBuvim) Date: 2020.1246 Date: 20201246
1309 1300)
1209 1200
1100) 109
1009 1000)
900 900
80, 800)
700 700)
500 600 s
50| 50.0] 1
— —
40.0| 40,0 i
300) 300)
200 200)
100 100)
7510 a0, meo.  Ze0 ZA00 ZAn. 2o 260 2480 300 TS0 4500 4700 1000 Zi00. 2300 2600 2700, 3000
Frequency (Hz) Frequency (HHz)
site :03CHO7-HY site +03CHO7-HY
Av g Condition AVG_BE_543m HE_ANT_00075962 VERTICAL Condition AVG_54 3m HF_ANT_00075962 VERTICAL
. RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector Peak
Project S0s2s23-01 Project {0s2s23-01
Mode 13 Mode i3

+ANT1_11g_Tx_Cho1
+ ANT 2_BLE(IM)_Tx_Ch25

+ANT1_11g_Tx_Chol
+ANT2_BLE(IM)_Tx_Ch25

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11g ChO1 + Ant 2 BLE(1M) Ch25 - R

Simultaneously

Vertical

Fundamental

Peak

Level (4Buvim)

Date: 20201216

100.0| \N\\

e =

Ak BE_7a

2402 2410,

site
Condition

Detector
Project
Mode

2420, 2430 2440, 2460 2470,

. 2450,
Frequency (MHz)

$03CHO7-HY
+PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
:Peak

:092923-01

13
:ANT1_11g_Tx_Cho1
+ANT2_BLE(1M)_Tx_Ch2s

2480,

2490, 2500

Left blank

Avg.

Level (dBuVim)

Date: 20201216

iE

AVG_BE 54

2402 2410,

site
Condition

Detector
Project
Mode

2420, 2430 2440, 2460 2470,

2450,
Frequency (MHz)

+03CHO7-HY
+ AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
:peak

:092923-01

:3

+ANT1_11g_Tx_Cho1
+ANT2_BLE(1M)_Tx_Ch25.

2480,

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

BLE (Band Edge @ 3m)

ANT

Ant 1 11g ChO1 + Ant 2 BLE(IM) Ch25 - L

Simultaneously

Horizontal

Fundamental

Date: 2020-12-16

1300) 1300)
1200) 1200)
t0g 1109
1000 = 1009
900 900
800 300 Rk
700 700)
600 600
50,0ttt bt A Y T N AN VST D
400 100
300| 300
200 209
100 109
510 R 7 T 77T R 1T R 7173 7000 Too s0. w0 10 zion 200 00 2700 3000
Frequency (MHz) Frequency (MHz)
site <03cH07-HY site oxcHo7-HY
Pe ak Condition EAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KH2 SWT:AUto
Detector :peak Detector peak
project 109292301 Project 05292301
Mode i3 Mode 3
$ANT1 12g T choy ANTL 116 Tx_choy
: ANT2 BLE(IM)_Tx_Ch25 ANT2 BLEQIM)_Tx_Chas
Date: 20201245 Date: 20201246
1300) 1300)
1200 1200)
10g 110g
1000 1000
900 900)
800 300
700 700
o0 600 b
50| 50.0f i
S PO O DRSO oo U— O S AU U et
400 00
300| 300
200 204
100 104
310 70 mes B an a0 awe. za0 za0 %00 Too  se. w0 10 zion 200 00 2700 000
Frequency (MHz) Frequency (MHz)
<03cH07-HY oxcHo7-HY

Avg.

site
Condition
Detector

Project
Mode

$AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VEW:3.000KHz SWT:Auto

:Peak
+092923.01

:ANT1_11g_Tx_Chol
+ANT 2_BLE(IM)_Tx_Ch25

site
Condition AVG_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector Peak
Project 09292301
Mode 3

ANT1_11g Tx_Chol
ANT2_BLE{IM)_Tx_Ch25

TEL
FAX

886-3-327-3456
886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11g ChO1 + Ant 2 BLE(1M) Ch25 - R

Simultaneously

Horizontal Fundamental

Peak

Date: 2020-12-16

1000|
s00) //
809 PEAK_BE 74
700 W,

“‘V\m

402 2410, 2420, 2430, 2440, 60. 2470 2480 2490, 25

2450, 2460,
Frequency (MHz)

ste oscHom

Condition  PEAK_BE. 74 3m HE_ANT_00075562 HORIZONTAL L eft b | an k
RBHI008 00062 VBV 3000 00Kz SWTAUTS

Detector :

roject osasnson

Mode i3
ANT1_11g Tx_Cho1l
+ANT2_BLE(IM)_Tx_Ch25

Avg.

Date: 2020-12-16

900
800
700f
600 AVG BE 54

500| 1

402 2410, 2420, 2430, 2440, 60. 2470 2480 2490, 25

2450 24
Frequency (MHz)

ste oscHomy
Condition AVG. B 54 3m HE_ANT 00075562 HORIZONTAL L eft b | an k
RBYHL000 00Kz VEW 000K SWTAUTD
Detector :Peak
roject losrszon
Mode 13
ANT1_11g Tx_Cho1l
© ANT 2_BLE(IM)_Tx_Ch25

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11g ChO1 + Ant 2 BLE(IM) Ch25 - L

Simultaneously

Vertical

Fundamental

Date: 2020-12-16

Date: 2020-12-16

1300 1300
1200 1209
00| 1100
1000 1009
904 909
809 209 PEAK 74|
704 700)
50 50
K L |
50,0t 5000 s A e
400 400
300) 300)
200 200
100 100)
310 a0 Ze0. 20 a0 24 240 2400 2480 000 00 4500 4700 1900 2100 2300 2500 2700 3000
Frequency (W) Frequency (iHz)
site +03CHO7-HY site 03cHO7-HY
P e ak Condition EAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector Peak
Project 05252301 Project os2s23-01
Mode i3 Mode 3
NT1_11g_Tx_ChoL ANT1_11g_Tx_Cho1
NT2_BLE(IM)_Tx_Ch25 ANT2_BLE(IM)_Tx_Ch25
Date: 20201246 Date: 2020125
1300 1309
1200 1209
00| 1100)
1000 1009
904 909
300 300
700 700
50 50 S
S04 SR OO Wo~ s0q) MJ/HMH.J —
409 0,0
300) 300)
200 200
100 100)
310 o meo. 0. a0z 240 2460 2480 000 300 4500 4700 1900 2100 2300 2500 2700, 3000
Frequency (W) Frequency (iHz)
site +03CHO7-HY site 03CHO7-HY
Av g Condition \VG_BE_54 3m HF_ANT_00075962 VERTICAL Condition AVG_543m HE_ANT_ 00075962 VERTICAL
. RRBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector eak Detector Peak
Project 05252301 Project os2s23-01
Mode 13 Mode 3

ANT1_11g_Tx_Cho1

+ANT2_BLE(IM)_Tx_Ch25

ANT1_11g Tx_Cho1
ANT 2_BLE(IM)_Tx_Ch25

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11g ChO1 + Ant 2 BLE(1M) Ch25 - R

Simultaneously

Vertical Fundamental

Peak

Date: 2020-12-16

100.0|
900
so0) PEAK_BE 74|
700
600
b "y

250, 2a60. 2470, 2480, 24%. 2
Frequency (MHz)

ste oscHom

Condition  PEAK_BE. 74.3m HE_ANT_00075962 VERTICAL L eft b | an k
RBWHI008 00062 VBV 3000 00Kz SWTAUTS

Detector

Project $092923-01
Mode i3

402 2410, 2420, 2430, 2440,

+ANT1_11g_Tx_Chol
+ANT2_BLE(IM)_Tx_Ch25

Avg.

Date: 2020-12-16

1300|
1200|
1100
1000|
900
500
700

AVG_BE 54

500|
0.0

200|
100]

402 2410, 2420, 2430, 2440, 2460, 2470, 2480. 2490, 251

2450,
Frequency (MHz)

ste oscHomy
Condition I AVG.BE 54 3m HE_ANT 00075562 VERTICAL L eft b | an k
RBYHL000 00KH2 VEWE 000K SWTAUD
Detector :Peak
roject losrszon
Mode 13
ANT1_11g Tx_Cho1l
© ANT 2_BLE(IM)_Tx_Ch25

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (2372MHz IM3 @ 3m)

ANT

Ant 1 11g ChO01 + Ant 2 BLE(1M) Ch25

Simultaneously

Horizontal

Fundamental

Level (dBuvim)

1300)
1200)
10g
1000)
900
800

700|
600|

:ANT1_11g_Tx_Chol
+ANT 2_BLE(IM)_Tx_Ch25

ad
304
204
10
T ([
Frequency (MHz)
ste ascrorwv
Peak Condition  PEAK_74 3m HE_ANT 00075962 HORIZONTAL L eft b I an k
£ RBW:1000.000KiHz VEW:3000,000KHz SWT:AUto
Detector :
project jpietey
Vode s
{AaNT1 116 10 chor
AN 2 BLEIN) T Chas
1504
1200
1o
100
50
s0q
704
Y
s0q
I I I
s0q
204
10
T T |
Frequency (MHz)
ascrorwv
Av g condtion £ AVG. 54 3m HE_ANT_00075962 HORZONTAL L eft b I an k
- : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector
Project jpinetey
Voda s

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11g ChO1 + Ant 2 BLE(1IM) Ch25

Simultaneously

Vertical

Fundamental

Peak

Date: 2020-12-16

1300]
1200f
00|

1000

800|

700|
600|

S00] bAoA

00|

200|
100]

=
=

000

site
Condition

Detector
Project
Mode

1300, 1500 1700, 1900 2100 2300  200. 2700 30
Frequency (MHz)

£03CHO7-HY

+ PEAK_74 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

£092923-01
i3

+ANT1_11g_Tx_Chol
+ANT2_BLE(IM)_Tx_Ch25

Left blank

Avg.

Date: 2020-12-16

P S SV

000

site
Condition

Detector
Project
Mode

1300, 1500 1700, 1900 2100 2300  2500. 2700 30
Frequency (MHz)

£03CHO7-HY

$AVG_543m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+peak
109292301

:3

+ANT1_11g_Tx_Chol
+ANT2_BLE(IM)_Tx_Ch25

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B37 of B79




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

2.4GHz 2400~2483.5MHz (2492MHz IM3 @ 3m)

ANT

Ant 1 11g ChO01 + Ant 2 BLE(1M) Ch25

Simultaneously

Horizontal

Fundamental

Peak

Level (dBuvim) Date: 2020-12.46

1300)
1200)
10g
1000)
900
800

PEAK 74]

700|
600|

400|
300|
200|

100]

o]

site

1000 1300, 1500 1700, 1800 2100 2300 2500. 2700,
Frequency (MHz)

£ 03CHO7-HY

Condition + PEAK_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VEW:3000.000KHz SWT:Auto

Detector

Mode

Project £092923-01
i3

ANT1_11g Tx_Chol
+ANT2_BLE(IM)_Tx_Ch25

Left blank

Avg.

Date: 2020-12-16

Cond

000 1300, 1500 1700, 1900 2100  2300. 2500  2700.
Frequency (MHz)
+03CHO7-HY
ition +AVG_S54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector

Proje

Mode

ot +092923.01
i3

:ANT1_11g_Tx_Chol
+ANT 2_BLE(IM)_Tx_Ch25

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B38 of B79




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11g ChO1 + Ant 2 BLE(1IM) Ch25

Simultaneously

Vertical

Fundamental

Peak

Date: 2020-12-16

1300]
1200f
00|

1000

800|

—

700|
600|

SO0l S

00|

200|
100]

000

site
Condition

Detector
Project
Mode

1300, 1500 1700, 1900 2100,
Frequency (MHz)

£03CHO7-HY

+ PEAK_74 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

£092923-01
i3

+ANT1_11g_Tx_Chol
+ANT2_BLE(IM)_Tx_Ch25

2300 2500 2700, 30

Left blank

Avg.

Date: 2020-12-16

&=

000

site
Condition

Detector
Project
Mode

1300, 1500 1700, 1900 2100,
Frequency (MHz)

£03CHO7-HY

$AVG_543m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+peak
109292301

:3

+ANT1_11g_Tx_Chol
+ANT2_BLE(IM)_Tx_Ch25

2300 2500 2700, 30

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B39 of B79




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

ANT

Ant 1 11g ChO01 + Ant 2 BLE(1M) Ch25

Simultaneously

Horizontal

Vertical

Peak

Avg.

Date: 2020-12-17

rver]
s
|

WWW‘“WW”M

OO0 o000, oG 70006, Taugo 008 Te000.TaGoo

reauency (Wi

oscHor Y

PEAK_743m HF_ANT_00075562 HORIZONTAL

peak

‘oss2301

3

:ANT1_11g Tx_Cho1
+ ANT2_BLE(IM)_Tx_Ch25

Date: 20201217

1300
1200|
09
1000|
900
800

PEAK 74

700)
500
500
400
300

200|

100

| avG 54|

S R i

site

Condition
Detector

Mode

+PEAK_74 3m HF_ANT_00075962 VERTICAL
K

$ANT1_11g Tx_Cho
+ ANT2_BLE(1M)_Tx_Ch25

8000 10000 12000 14000 16000. 18000
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B40 of B79



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Ant 1 11g ChO8 + Ant 2 BLE(1IM) ChO1 - L

Simultaneously

Horizontal

Fundamental

Date: 20201216

Date: 2020-12-16

1300 1300
1200) 1200
1109 1109
1000 1000
509 900
700) 700
o wa o s i
R L
P ! 500)
100 400
300 300
209 200
109 100
7510 a0 meo. B mo mm 70 ze 280 G0 100 500 1700 1800 7100 200 200 2000, 3000
Frequency (Hz) Frequency (HHz)
site 03cHOT-HY site <03cHo7-HY
Pe ak Condition PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KH2 VBW:3000.000KHz SWTAUto
Detector H Detector :Peak
Project ‘09292301 Project ‘03292301
Mode 4 Mode 4
ANT1_11g_Tx_Ch03 ANT 1_11g_Tx_Chos
{ANT2_BLE(IM)_Tx_ChoL $ANT 2_BLE(IM)_Tx_Chot
Level (dBuVim) Date: 20201246 Date: 20201246
1300 1300
1200 1200
1109 1109
1000 1009
900 [ 900
800 800
700 700
600 600 s
509 . 500 —
P —
40.0| L s e
300 300
29 200
109 100
310 T R 7T S 77 R 7T 7Y G0 w0 00 o0 im0 2100 200 200 2700 3000
Frequency (MHz) Frequency (MHz)
<03cHo7-HY <03cH07-HY

Avg.

site
Condition
Detector

Project
Mode

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ REW:1000.000KHz VBW:0.010KHz SWT:Auto

:Peak
+092923-01

:a

:ANT1_11g T_Cho8
+ANT 2_BLE(IM)_Tx_Cho1

site
Condition +AVG_S4 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW.0.010KHz SWT:Auto

Detector :Peak
Project +092923-01
Mode a

:ANT1_11g_Tx_Chos
+ANT 2_BLE(IM)_Tx_ChO1

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

1 B41 of B79




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11g ChO8 + Ant 2 BLE(1M) ChO1 - R

Simultaneously

Horizontal

Fundamental

Peak

Level (4Buvim)

Date: 20201216

Ak BE_7a

btn

2402 2410,

site
Condition

Detector
Project
Mode

2420, 2430 2440, ag0. 2470 2480, 2490 2500

. 2450, 2460,
Frequency (MHz)

$03CHO7-HY
+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
:Peak

:092923-01

4
:ANT1_11g_Tx_Cho8
+ANT2_BLE(1M)_Tx_Ch01

Left blank

Avg.

Level (dBuVim)

Date: 20201216

AVG_BE 54
1

2402 2410,

site
Condition

Detector
Project
Mode

2420, 2430 2440, ag0. 2470, 2480, 2490 2500

. 2450, 2
Frequency (MHz)

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
:peak

:092923-01

:a

+ANT1_11g_Tx_Chos

+ ANT2_BLE(1M)_Tx_Cho1

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B42 of B79




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR092923-01F

ANT Ant 1 11g Ch08 + Ant 2 BLE(1IM) ChO1 - L

Simultaneously Vertical Fundamental

Level @Buvim) Date: 20201246 Date: 20201246
1300) 1300
1200 1200
1109 1109
100 1000
909 900
800 800 |
709 700
wd N o
P U PR P S - O N DU S o 2 S
00 400
309 300
29 200
109 100
7510 P R 7T A T S 77 R T N 1Y 000 100 500 1700 1900 2100 200 2500 2100, 3000
Frequency (MHz) Frequency (HHz)
site 0acHo7-HY site +03CHO7-HY
P e ak Condition PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWTiAUto RBW:1000.000KHz VBW:3000.000KHz SWT:AUto
Detector :Peak Detector :Peak
Project ‘03292301 Project ‘03292301
Mode 4 Mode 4
ANT1_11g_Tx_Ch08 ANT1_11g_Tx_Chos
< ANT2_BLE(IM)_Tx_Cho1 $ANT2BLE(IM)_Tx_Cho1
Lovel (dBuvim) Date: 20201246 Date: 20201246
1300) 1300
1200 1200
1109 t1og
1000 1000
909 900
800 800
709 700
600 600 e
509 500 i i s s
w———————— 00
300 300
209 200
109 100
7510 D R 7T A T S 77 R T N 1Y 000 100 500 1700 1900 7100 200 200 2000, 3000
Frequency (Hz) Frequency (HHz)

+03CHO7-HY site
AVG_BE_543m HF_ANT_00075962 VERTICAL Condition
RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

£03CHO7-HY
AVG_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHz VBW:0.010KkHz SWT:Auto

site
Av g Condition

Detector peak Detector peak
Project :092923-01 Project 1092923-01
Mode :a Mode :a
+ANT1_11g_Tx_Chos +ANT1_11g_Tx_Chos
+ ANT 2_BLE(IM)_Tx_Cho1 +ANT 2_BLE(IM)_Tx_Cho1

TEL : 886-3-327-3456 Page Number : B43 of B79
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

ANT

Ant 1 11g ChO8 + Ant 2 BLE(1M) ChO1 - R

Simultaneously

Vertical

Fundamental

Peak

Level (4Buvim)

Date: 20201216

M

e

ol

2402 2410,

site
Condition

Detector
Project
Mode

2420, 2430 2440, 2460 2470 2480 2490. 2500

. 2450,
Frequency (MHz)

$03CHO7-HY
+PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
:Peak

:092923-01

4
:ANT1_11g_Tx_Cho8
+ANT2_BLE(1M)_Tx_Ch01

Left blank

Avg.

Level (dBuVim)

Date: 20201216

80,
700
600
500)

AVG_BE 54
1

400
300
200
10,
2002 2410, 2420, 2430 2440 2450 2460 2470 2480, 2490, 2500
Frequency (MH)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ REW:1000.000KHZ VBW:0.010KHz SWT:Auto
Detector :peak
Project 109292301
Mode 4

+ANT1_11g_Tx_Chos
+ ANT2_BLE(1M)_Tx_Cho1

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B44 of B79



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

BLE (Band Edge @ 3m)

ANT

Ant 1 11g ChO8 + Ant 2 BLE(1IM) ChO1 - L

Simultaneously

Horizontal

Fundamental

Date: 2020-12-16

1300) 1300)
1200) 1200)
t0g 1109
1000 1000
900 900
800 300 Rk
700 700)
600 : 600
" Wb Py AN v
50. 5000 RN WAL
400 100
300| 300
200 209
100 109
510 R 7 7 77T R T R 7173 7000 Too s0. w0 10 zon 200 200 2700 3000
Frequency (MHz) Frequency (MHz)
site <03cH07-HY site oxcHo7-HY
Pe ak Condition EAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KH2 SWT:AUto
Detector :peak Detector peak
project 109292301 Project 05292301
Mode i Mode 4
$ANT1 12g Tx_chog ANTL 11g Tx_Chog
: ANT2 BLE(IM)_Tx_Cho1 ANT2 BLEQIM)_Tx_Chot
Date: 20201245 Date: 20201246
1300) 1300)
1200 1200)
10g 110g
1000 1000
900 900)
800 300
700 700
o0 600 b
500 ] 500
40.0] 40,01 S VRIS ARSI OIS -ttt ¥
300| 300
200 204
100 104
310 T R N T R 77 R 71T R 717 %00 Too  se. w0 10 zion 200 7500 2700 000
Frequency (MHz) Frequency (MHz)
<03cH07-HY oxcHo7-HY

Avg.

site
Condition
Detector

Project
Mode

$AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VEW:3.000KHz SWT:Auto

:Peak
+092923.01

:ANT1_11g_Tx_Chos
+ANT 2_BLE(IM)_Tx_Cho1

site
Condition
Detector

Project
Mode

AVG_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Peak
09292301

a

ANT1_11g Tx_Chos
ANT 2_BLE{1M)_Tx_Cho1

TEL
FAX

: 886-3-327-3456
: 886-3-328-4978

Page Number

1 B45 of B79




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11g ChO8 + Ant 2 BLE(1M) ChO1 - R

Simultaneously

Horizontal Fundamental

Peak

Date: 2020-12-16

00|
800 PEAK_BE_74|
700|
600

250, 2460, 2470, 2480, 24%0. 25
Frequency (MHz)

ste oscHom

Condition  PEAK_BE. 74 3m HE_ANT_00075562 HORIZONTAL L eft b | an k
RBHI008 00062 VBV 3000 00Kz SWTAUTS

Detector

Project $092923-01
Mode 4

402 2410, 2420, 2430, 2440,

+ANT1_11g_Tx_Chos
+ANT2_BLE(IM)_Tx_Cho1

Avg.

Date: 2020-12-16

800

700

600 AVG BE 54
s00| 1

2450 2460. 2470,  2480.  2490. 25
Frequency (MHz)

ste oscHomy

Condition AVG. B 54 3m HE_ANT 00075562 HORIZONTAL L eft b | an k
RBYHL000 00Kz VEW 000K SWTAUTD

Detector :Peak

roject losrszon

Mode 14

402 2410, 2420, 2430, 2440,

+ANT1_11g_Tx_Chos
+ANT2_BLE(IM)_Tx_Cho1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B46 of B79




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

ANT

Ant 1 11g Ch08 + Ant 2 BLE(1IM) ChO1 - L

Simultaneously

Vertical

Fundamental

Date: 2020-12-16

Date: 2020-12-16

1300 1300
1200 1209
00| 1100
1000 1009
904 909
809 %, 209 PEAK 74|
704 N 700)
50 — 50
501 EY I pa m———— e Ll fov
400 400
300) 300)
200 200
100 100)
310 a0 Ze0. 20 a0 24 240 2460 2480 000 300 4500 4700 1900 2100 2300 2500 2700 3000
Frequency (W) Frequency (iHz)
site +03CHO7-HY site 03cHO7-HY
P e ak Condition EAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector Peak
Project < 052523-01 Project os2s23-01
Mode 4 Mode a
\NT1_11g_Tx_Ch08 ANT1_11g_Tx_Ch08
NT2_BLE(IM)_Tx_Cho1 ANT2_BLE(IM)_Tx_Cho1
Date: 20201246 Date: 2020125
1300 1309
1200 1209
00| 1100)
1000 1009
904 909
300 300
700 700
50 50 e
504 s00) g
409 00
300) 300)
200 200
100 100)
310 B B a0 Za0 za2. 240 2460 2480 000 300 4500 4700 1900 2100 2300 7500 2700, 3000
Frequency (W) Frequency (iHz)
site +03CHO7-HY site 03CHO7-HY
Av g Condition \VG_BE_54 3m HF_ANT_00075962 VERTICAL Condition AVG_543m HE_ANT_ 00075962 VERTICAL
. RRBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector eak Detector Peak
ject 05252301 Project os2s23-01
Mode 14 Mode a

ANT1_11g Tx_Ch

: 08
+ANT2_BLE(IM)_Tx_Cho1

ANT1_11g Tx_Chos

ANT 2_BLE(1M)_Tx_Cho1

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

1 B47 of B79



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11g ChO8 + Ant 2 BLE(1M) ChO1 - R

Simultaneously

Vertical

Fundamental

Peak

Date: 2020-12-16

%:emFM

PEAK_BE_74|

4

402 2410,

site
Condition

Detector
Project
Mode

2420, 2430 2440, 2460.

2450
Frequency (MHz)

£03CHO7-HY
+ PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

£092923-01
4

+ANT1_11g_Tx_Chos
+ANT2_BLE(IM)_Tx_Cho1

2470,

2480,

2490, 251

Left blank

Avg.

Date: 2020-12-16

=S

e

AVG_BE_54
4

402 2410,

site
Condition

Detector
Project
Mode

2420, 2430 2440, 2460.

2450,
Frequency (MHz)

+03CHOT-HY
+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
+peak

109292301

:a

+ANT1_11g_Tx_Chos
+ANT2_BLE(IM)_Tx_Cho1

2470,

2480,

2490, 250

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B48 of B79




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

2.4GHz 2400~2483.5MHz (2361MHz IM3 @ 3m)

ANT

Ant 1 11g Ch08 + Ant 2 BLE(1M) Ch01

Simultaneously

Horizontal

Fundamental

Level (dBuvim)

Date: 2020-12-16

1300)
1200)
10g
1000)
900
800

PEAK 74]

700| ‘
600| 4
o b

:ANT1_11g_Tx_Chos
+ANT 2_BLE(IM)_Tx_Cho1

0.0 AR i e
ad
304
204
10
T ([ R
Frequency (MHz)
ste ascrorwv
Peak Condition  PEAK_74 3m HE_ANT 00075962 HORIZONTAL Left b I an k
£ RBW:1000.000KiHz VEW:3000,000KHz SWT:AUto
Detector :
project jpietey
Vode .4
{ANT1 116 1 _chos
AN 2 BLEIN T Cho1
Dat: 202012416
1504
1200
1o
100
50
s0q
704
60| AVG_54]
500] o ———
40. QMM
s0q
204
10
T T | 6w e
Frequency (MHz)
ascrorwv
AVg condtion £ AVG. 54 3m HE_ANT_00075962 HORZONTAL Left bl ank
- : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector
Project jpintey
Voda ;4

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B49 of B79




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11g Ch08 + Ant 2 BLE(1M) Ch01

Simultaneously

Vertical Fundamental

Date: 2020-12-16

1300]
1200f
00|

100.0|
900
800 PEAK 74

700|
600| T

e
00 genbin sy A
ad
200
200
100

L T NN JSEE SN T
Frequency (MHz)
ste oscHon
Peak Condition  PEAK_ 74 3m HF_ANT_00075562 VERTICAL Left bl ank
RBWH1000 000KH? VEM3000 000K s SWTAUTS
Detector :
roject osasnsor
Mode 4
ANT1_11g Tx_Chos
£ ANT2_BLE(IM)_Tx_Cho1
Date: 20201245
500
1200
o)
104
%0
w00
700
60.0| AVG 54
500| I =
e S
500
200
100
L T SN S R e
Frequency (MHz)
ste oscHom
AVg Condition £ AVG. 54 3m HF_ANT_00075562 VERTICAL Left bl ank
. : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
roject losrszon
Mode 14

+ANT1_11g_Tx_Chos
+ANT2_BLE(IM)_Tx_Cho1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B50 of B79




FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (2490MHz IM3 @ 3m)

Ant 1 11g Ch08 + Ant 2 BLE(1M) Ch01

Simultaneously

Horizontal

Fundamental

Level (dBuvim)

1300)
1200)
10g
1000)
900
800

|

700|
600|

|
MWAWU
S0

ad

304

204

10

T ([ 00,
Frequency (MHz)

ste ascrorwv

Condition  PEAK_74 3m HE_ANT 00075962 HORIZONTAL Left bl ank
£ RBW:1000.000KiHz VEW:3000,000KHz SWT:AUto

Detector :

project jpietey

Vode s
{ANT1 116 1 _chos
AN 2 BLEIN T Cho1

1504

1200

1o

100

50

s0q

704

Y

500] i}

o S N O s

s0q

204

10

T T | 7
Frequency (MHz)

ascrorwv

condtion £ AVG. 54 3m HE_ANT_00075962 HORZONTAL Left bl ank
£ RBWE1000.000KH? VBW.000KH? SWT Auto

Detector

Project jpintey

Voda -4

:ANT1_11g_Tx_Chos
+ANT 2_BLE(IM)_Tx_Cho1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B51 of B79



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11g Ch08 + Ant 2 BLE(1M) Ch01

Simultaneously

Vertical

Fundamental

Peak

Date: 2020-12-16

1300]
1200f
00|

1000

800|

!

PEAK_74]

00|

200|
100]

700|
600|
500 ik

000

site
Condition

Detector
Project
Mode

1300, 1500 1700, 1900 2100  2300. 2500,

Frequency (MHz)
£03CHO7-HY

+ PEAK_74 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

£092923-01
4

+ANT1_11g_Tx_Chos
+ANT2_BLE(IM)_Tx_Cho1

Left blank

Avg.

Date: 2020-12-16

1300|
1200|
1100
1000|
900
500
700

AVG 54

500|

t

P P S FORSRGH TS == sttt

200|
100]

000

site
Condition

Detector
Project
Mode

1300, 1500 1700, 1900 2100 2300 2
Frequency (MHz)

£03CHO7-HY

$AVG_543m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+peak
109292301

:a

+ANT1_11g_Tx_Chos
+ANT2_BLE(IM)_Tx_Cho1

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

ANT

Ant 1 11g Ch08 + Ant 2 BLE(1M) Ch01

Simultaneously

Horizontal

Vertical

Peak

Avg.

Date: 2020-12-17

PEAK 74
AVG 54
L e e
-3
6000 G000 10000 12000 14000 16000, 18000
Frequency (MH2)

+PEAK_74 3m HF_ANT_00075962 HORIZONTAL

:ANT1_11g_Tx_Chos.
+ ANT2_BLE(IM)_Tx_Cho1

Date: 20201217

PEAK 74
T e
D s e

ESITRPON S

00, 70000 12000 14000 16000, 18000

Frequency (MHz)

+PEAK_74 3m HF_ANT_00075962 VERTICAL

_cho
+ ANT2_BLE(1M)_Tx_Cho1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Ant 1 11n HT20 Ch08 + Ant 2 BLE(1M) ChO1 - L

Simultaneously

Horizontal

Fundamental

Date: 2020.1246 Date: 2020.1246
1309 1300)
1209 1200)
1100 1100
1009 1000)
900) 900
700 700)
500 600
S ——
50, 5000z
40 400
300 300)
200 200)
100 100)
7510 Td0. meo.  Ze0 700 ZAm. 2o, 2460 2480 300 300 4800 4700 1900 700 7300 2600 2700, 3000
Frequency (Hz) Frequency (HHz)
site :03CHO7-HY site +03CHO7-HY
Pe ak Condition PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
RBWE1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector H Detector :Peak
Project ‘0s2s23-01 Project {0s2s23-01
Mode 5 Mode :5
ANT1_11g(n20)_Tx_Chos ANT 1_11g(n20)_Tx_Ch08
< ANT2_BLE(1M)_Tx_Cho1 $ ANT 2_BLE(1M)_Tx_Chot
Level (@Buvim) Date: 20201246 Date: 20201246
1309 1300)
1209 1200)
1100 1100
1009 1000)
900) 900)
80 800
700 700)
600 600 )
500 o ————
409 oy ——
300) 300)
20 200)
100) 100)
310 a0 meo.  me 700 mm. 2Mo. za0 2480 %00 300 800 4700 1900 700 7300 2500 700 3000
Frequency (MHz) Frequency (MHz)
site :03CHO7-HY site < 03CHO7-HY
Av g Condition : AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HE_ANT_00075962 HORIZONTAL
- : RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector ipeak Detector ipeak
Project {0s2923-01 Project {0s2923-01
Mode s Mode s

+ANT1_11g(n20)_Te_Cho8
+ANT 2_BLE(IM)_Tx_ChoL

+ANT1_11g(n20)_Tx_Cho8
+ANT 2_BLE(IM)_Tx_ChO1

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

ANT

Ant 1 11n HT20 Ch08 + Ant 2 BLE(1M) ChO1 - R

Simultaneously

Horizontal

Fundamental

Level (4Buvim) Date: 20201216

- m\ww

200 Ak BE_7a
700

60.0)

Avg.

S
509
w0
04
20
109
T T T T 7. N T T
Frequency (MHz)
st oscHo7HY
Peak Condtion PEAK_BE 74 3m HE_ANT_00075562 HORIZONTAL Left blank
RBUEL000.00KH2 VEW:3000 000KHE SWTAUKD
Detector Tpeak
roect losmozmon
Mode 5
$ANT1_11g(n20)_Tx_Ch08
- ANT 2_BLE(1M)_Tx_Ch01
Lovel aBuvim) vote: 20201245
1500
1204
100
1004
%0

AVG_BE 54

2402 2410,

site
Condition

2420, 2430 2440,

. 2450 2460, 2470, 2480,  2490. 2500
Frequency (MHz)

$03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector
Project
Mode

:Peak
:092923-01
s

+ANT1_11g(n20)_Tx_Chog
+ ANT2_BLE(1M) Tx_Chol

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11n HT20 Ch08 + Ant 2 BLE(1M) ChO1 - L

Simultaneously

Vertical

Fundamental

Level (dBuvim) Date: 20201247 Date: 20201247
1300 1300)
1209 1200
1100 00
1009 1000
900 900
800 800) PR
700 700)
500 600)
s k\w
X SrSm—" i ——
400 400
300) 300)
200 200)
100 100)
7510 a0, meo.  Z60 7400z 2o 260 2480 300 TS0 4500 1700 fe00.  Zio0. 2300 2600 2700, 3000
Frequency (MHz) Frequency (HHz)
site :03CHO7-HY site +03CHO7-HY
P e ak Condition PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
RBWE1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Project <0s2523-01 Project 0s2523-01
Mode 5 Mode 5
ANT1_11g(n20)_Tx_Chos ANT 1_11g(n20)_Tx_Ch08
< ANT2_BLE(IM) Tx_ChoL $ANT2BLE(IM) Tx_Cho1
Lovel (dBuvim) Date: 2020.1247 Date: 20201247
1309 1300)
1209 1200
1100) 109
1009 1000)
900 900
80, 800)
700 700)
500 600 T ]
500 ; o R T O s s s =
D e e 4.
300) 300)
200 200)
100 100)
7510 a0, meo.  Ze0 ZA00 ZAn. 2o 260 2480 300 500 4500 4700 1000 Zi00. 2300 2600 2700, 3000
Frequency (Hz) Frequency (HHz)
site :03CHO7-HY site +03CHO7-HY
Av g Condition AVG_BE_543m HE_ANT_00075962 VERTICAL Condition AVG_54 3m HF_ANT_00075962 VERTICAL
. RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector Peak
Project S0s2523-01 Project {0s2s23-01
Mode 5 Mode :5
:ANT1_11g(n20)_Tx_Cho8 :ANT1_11g(n20)_Tx_Chog
+ANT2_BLE(1M)_Tx_Cho1 :ANT2_BLE(1M)_Tx_Cho1

FAX

886-3-328-4978




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11n HT20 Ch08 + Ant 2 BLE(1M) ChO1 - R

Simultaneously

Vertical

Fundamental

Peak

Level (4Buvim)

Date: 202041217

, i
£

PEAK_BE_74

4

700
s ,
o,

2402 2410, 2420 2430, 2440, 2460 2470, 2480,

. 2450,
Frequency (MHz)

site $03CHO7-HY

Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :Peak

Project :092923-01

Mode :

:s
:ANT1_11g(n20)_Tx_Ch08
+ ANT2_BLE(1M) Tx_Cho1

2490, 2500

Left blank

Avg.

Level (dBuVim)

Date: 20201217

AVG_BE 54

1

2402 2410, 2420, 2430 2440. 2450 2460.  2470. 2480,
Frequency (MHz)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :peak
Project :092923-01
Mode 5
+ANT1_11g(n20)_Tx_Chog
+ ANT2_BLE(1M) Tx_Chol

2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

BLE (Band Edge @ 3m)

Date: 2020.1247
1300| 1300)
1200| 1200)
1109 09
1000| 1000)
900 900
500 500 ]
700 700
600 500 i
o]
R
50. 0.0 b o et
400 400
300 300
200 200
100 100
310 40 260 2980 a0 24 20 zae0. 2480 1000 T00. 1500 700 1900 2100 2300 2500 2700 3000
Frequency (MHz) Frequency (MHz)
site +03CHOT-HY site 03CHO7-HY
Pe ak Condition EAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Project +092923.01 Project 05292301
Mode is Mode s
$ANT1_11g(n20)_Tx_Ch08 ANT1_11g(n20)_Tx_Cho8
+ ANT2_BLE(1M)_Tx_ChOL ANT 2_BLE(1M)_Tx_Ch0L
Date: 2020-1247 Date: 2020-1247
1300| 1300)
1200| 1200)
00 109
1000| 1000)
900 900
300 500
700) 700
600 500 WEE
500) T R =
S B
400 S IR UV o
300 300
200) 200
100 100
510 a0 ze0. 2080 a0 24 20 zé0 2480 000 T00. 1500, 700 1900 2100 2300 2500 2700 3000
Frequency (MHz) Frequency ()
site +03CHOT-HY site o3CHO7-HY
Av g Condition : AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition /AVG_S54 3m HF_ANT_00075962 HORIZONTAL
. + RBW:1000.000KH2 VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KH2 SWT:Auto
Detector +Peak Detector Peak
Project +092923.01 Project 05292301
Mode Mode s
$ANT1_11g(n20)_Tx_Ch08 ANT1_11g(n20)_Tx_Cho8
£ ANT2_BLE(1M)_Tx_ChOL ANT2_BLE(1M)_Tx_Ch01

TEL
FAX

: 886-3-327-3456
: 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11n HT20 Ch08 + Ant 2 BLE(1M) ChO1 - R

Simultaneously

Horizontal Fundamental

Peak

Date: 2020-12-17

%09
80| PEAK_BE 74|
709 s
o o
r

250, 2460, 2470, 2480, 24%. 25
Frequency (MHz)

ste oscHom

Condition  PEAK_BE. 74 3m HE_ANT_00075562 HORIZONTAL L eft b | an k
RBHI008 00062 VBV 3000 00Kz SWTAUTS

Detector

Project $092923-01
Mode :5

402 2410, 2420, 2430, 2440,

+ANT1_11g(n20)_Tx_Chog
+ANT2_BLE(1M)_Tx_Cho1

Avg.

Date: 2020-12-17

a0

a00)

709

609} e AVG BE 54
500) o 4

2450 2460. 2470,  2480. 2490, 25
Frequency (MHz)

ste oscHomy

Condition AVG. B 54 3m HE_ANT 00075562 HORIZONTAL L eft b | an k
RBYHL000 00Kz VEW 000K SWTAUTD

Detector :Peak

roject {osrszon

Mode :5

402 2410, 2420, 2430, 2440,

+ANT1_11g(n20)_Tx_Chog
+ANT2_BLE(1M)_Tx_Cho1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11n HT20 Ch08 + Ant 2 BLE(1M) ChO1 - L

Simultaneously

Vertical

Fundamental

Date: 2020-12-17

Date: 2020-12.17

1300 1300
1200 1209
00| 1100
1000 1009
904 909
809 209 PEAK 74|
704 700)
50 50
S0.0ebe ot S
400 400
300) 300)
200 200
100 100)
310 a0 Ze0. 20 a0 2 240 2460 2480 000 300 4500 4700 1900 2100 2300 2500 2700 3000
Frequency (W) Frequency (iHz)
site +03CHO7-HY site 03cHO7-HY
P e ak Condition EAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector Peak
Project 052523-01 Project os2s23-01
Mode 5 Mode 5
\NT 1_11g(n20)_Tx_Ch03 ANT1_11g(n20)_Tx_Chos
NT2_BLE(IM)_Tx_Cho1 ANT2_BLE(IM)_Tx_Cho1
Date: 20201247 Date: 20201247
1300 1309
1200 1209
00| 1100)
1000 1009
904 909
300 300
700 700
50 50 e
504 .| s00) g
409 4000
300) 300)
200 200
100 100)
310 o, meo. 0. A0z 240 2460 2480 000 300 4500 4700 1900 2100 2300 7500 2700, 3000
Frequency (W) Frequency (iHz)
site +03CHO7-HY site 03CHO7-HY
Av g Condition \VG_BE_54 3m HF_ANT_00075962 VERTICAL Condition AVG_543m HE_ANT_ 00075962 VERTICAL
. 000.000KHz VB RRBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector eak Detector Peak
ject 05252301 Project os2s23-01
Mode :5 Mode 5

+ANT1_11g(n20)_Tx_Chog
+ANT2_BLE(1M)_Tx_Cho1

ANT1_11g(n20)_Tx_Chog
ANT 2_BLE(1M) T _Cho1

TEL
FAX

: 886-3-327-3456
: 886-3-328-4978
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

Ant 1 11n HT20 Ch08 + Ant 2 BLE(1M) ChO1 - R

Simultaneously

Vertical

Fundamental

X e N
909
30
700 pl
609 v

500
ad
200
200
100
O T T T
Frequency (MHz)
ste oscHom
Condition  PEAK_BE. 74.3m HE_ANT_00075962 VERTICAL Left bl ank
RBWHI008 00062 VBV 3000 00Kz SWTAUTS
Detector :
roject osmsnzon
Mode 5
:ANT1_11g(n20)_Tx_Cho8
£ ANT2_BLE(1M)_Tx_Cho1
500
1200
o)
104
%0
w00
700
500
s0q
ad
500
200
100
T T T
Frequency (MHz)
ste oscHomy
Condition I AVG.BE 54 3m HE_ANT 00075562 VERTICAL Left bl ank
RBYHL000 00KH2 VEWE 000K SWTAUD
Detector :Peak
roject {osrszon
Mode :5

+ANT1_11g(n20)_Tx_Chog
+ANT2_BLE(1M)_Tx_Cho1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

2.4GHz 2400~2483.5MHz (2361MHz IM3 @ 3m)

ANT

Ant 1 11n HT20 Ch08 + Ant 2 BLE(1M) ChO1

Simultaneously

Horizontal

Fundamental

Level (dBuvim)

Date: 2020-12-16

PEAK 74]

:ANT1_11g(n20)_Tx_Cho8
+ANT 2_BLE(1M)_Tx_Ch01

304
204
10
LR S T T 8
Frequency (MHz)
ste ascrorwv
Peak Condition  PEAK_74 3m HE_ANT 00075962 HORIZONTAL Left bl ank
£ RBW:1000.000KiHz VEW:3000,000KHz SWT:AUto
Detector :
project jpietey
Vode s
{ANT1_11g(020) 7 chos
AN 2 BLE(IM) T ChOL
Dat: 202012416
1504
1200
1o
100
50
s0q
704
60| AVG_54]
500 3
o I S SR S —
s0q
204
10
G w e Wa e Aw he Bw T e
Frequency (MHz)
ascrorwv
AVg condtion £ AVG. 54 3m HE_ANT_00075962 HORZONTAL Left bl ank
- : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector
Project jpinetey
Voda s

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

ANT

Ant 1 11n HT20 Ch08 + Ant 2 BLE(1M) Ch01

Simultaneously

Vertical

Fundamental

Peak

Date: 2020-12-16

1300]
1200f
00|

1000

800|

700|
600|

0.0 A onc gy g A A

00|

200|
100]

000

site
Condition

Detector
Project
Mode

1300, 1500 1700, 1900 2100  2300.  200. 2700 30
Frequency (MHz)

£03CHO7-HY

+ PEAK_74 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

£092923-01
:5

+ANT1_11g(n20)_Tx_Chog
+ANT2_BLE(1M)_Tx_Cho1

Left blank

Avg.

Date: 2020-12-16

B

L

kﬂ AVG 54
T
T 2300,

000

site
Condition

Detector
Project
Mode

1300, 1500 1700, 1900 2100, 2500 2700, 30
Frequency (MHz)

£03CHO7-HY

$AVG_543m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+peak
109292301

:5
+ANT1_11g(n20)_Tx_Chog
+ANT2_BLE(1M)_Tx_Cho1

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (2490MHz IM3 @ 3m)

ANT

Ant 1 11n HT20 Ch08 + Ant 2 BLE(1M) ChO1

Simultaneously

Horizontal

Fundamental

Level (dBuvim)

1300)
1200)
10g
1000)
900
800

700|
600|

Avg.

ad
304
204
10
T ([
Frequency (MHz)
ste ascrorwv
Peak Condition  PEAK_74 3m HE_ANT 00075962 HORIZONTAL Left bl ank
£ RBW:1000.000KiHz VEW:3000,000KHz SWT:AUto
Detector :
project jpietey
Vode s
{ANT1_11g(020) 7 chos
AN 2 BLE(IM) T ChOL
1504
1200
1o
100
50
s0q

700|
60|

PN U
40,0

300|
200|
100]
000 1300 1500 1700, 1900 2100,
Frequency (MHz)
+03CHO7-HY
Condition +AVG_S54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector
Project +092923.01
Mode :5

:ANT1_11g(n20)_Tx_Cho8
+ANT 2_BLE(1M)_Tx_Ch01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

ANT

Ant 1 11n HT20 Ch08 + Ant 2 BLE(1M) Ch01

Simultaneously

Vertical

Fundamental

1300]
1200f
00|

1000
00|
800|

700|
600|
0.0t s

Avg.

ad
200
200
100
L T N
Frequency (MHz)
ste oscHon
Peak Condition  PEAK_ 74 3m HF_ANT_00075562 VERTICAL Left bl ank
RBWH1000 000KH? VEM3000 000K s SWTAUTS
Detector :
roject osmsnzon
Mode 5
:ANT1_11g(n20)_Tx_Cho8
£ ANT2_BLE(1M)_Tx_Cho1
500
1200
o)

1000)
a0
a00)
700)
500

500| v

400f e
300]
200
100]
000 300, 1500, 1700, 1900 2100 2300,
Frequency (MHz)
site +03CHO7-HY
Condition +AVG_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto
Detector +Peak
Project 109292301
Mode 5

+ANT1_11g(n20)_Tx_Chog
+ANT2_BLE(1M)_Tx_Cho1

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

ANT

Ant 1 11n HT20 Ch08 + Ant 2 BLE(1M) ChO1

Simultaneously

Horizontal

Vertical

Peak

Avg.

Date: 2020-12-17

PEAK 74
AVG_54
st
2 B T o s il
000 8000 10000 12000, 14000, 16000. 18000

Frequency (Miz)

£03CHO7-HY.
+PEAK_74 3m HF_ANT_00075962 HORIZONTAL

109292301
s

ANT 1_11g(n20)_Tx_Ch08
+ ANT2_BLE(1M)_Tx_Cho1

Date: 20201217

PEAK 74
T T | avG 54|

LD B s il
2000, 8000 10000 12000 14000 16000. 18000

+PEAK_74 3m HF_ANT_00075962 VERTICAL

+ANT1_11g(n20)_Tx_Chos
+ ANT2_BLE(1M) Tx_Cho1

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Ant 1 11n HT20 Ch01 + Ant 2 BLE 2M Ch39 - L

Simultaneously

Horizontal

Fundamental

Date: 2020-12-17

Date: 2020-12-17

1309 1300)
1209 1200)
1100 1100
1009 1000)
900) 900
00 500 | Ak
700 700)
500 600
B
50,0 g b 5000 A i
40 400
300 300)
200 200)
100 100)
7510 Td0. meo.  me0 700 Zam. 2o 260 2480 300 300 4800 4700 1000 700 7300 2600 2700, 3000
Frequency (Hz) Frequency (HHz)
site :03CHO7-HY site +03CHO7-HY
Pe ak Condition PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
RBWE1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector H Detector :Peak
Project ‘0s2523-01 Project {0ss23-01
Mode 6 Mode 16
ANT1_11g(n20)_Tx_Cho1 ANT 1_11g(n20)_Tx_Cho1
< ANT2_BLE(2M)_Tx_Ch39 $ ANT 2_BLE(2M)_Tx_Ch3s
Level (@Buvim) Date: 20201247 Date: 20201247
1309 1300)
1209 1200)
1100 1100
1009 1000)
900) 900)
80 800
700 700)
600 600 )
500 500 i
40.0| 400} ’%W
300) 300)
20 200)
100) 100)
310 a0 meo.  me 700 mm. 2Mo. za0 2480 %00 300 800 A0 1900 700 7300 7500 700 3000
Frequency (MHz) Frequency (MHz)
site :03CHO7-HY site < 03CHO7-HY
Av g Condition : AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HE_ANT_00075962 HORIZONTAL
- : RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector ipeak Detector ipeak
Project {0s2923-01 Project {0s2923-01
Mode 6 Mode 5

+ANT1_11g(n20)_Tx_Cho1
+ANT 2_BLE(2M)_Tx_Ch39

+ANT 1_11g(n20)_Tx_Cho1
+ANT 2_BLE(2M)_Tx_Ch39

TEL
FAX

886-3-327-3456
886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11n HT20 ChO1 + Ant 2 BLE 2M Ch39 - R

Simultaneously

Horizontal

Fundamental

Level (4Buvim)

Date: 202041217

P

1000
90.|
80.0|

/\‘ PEAK_BE_74

Avg.

400

300

200

10,

2002 2410, 2420, 2430 2440 2450 2460 2470 2480,  24%0. 2500
Frequency (MH)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ REW:1000.000KHZ VBW:0.010KHz SWT:Auto

Detector :peak
Project 109292301
Mode 6

+ANT1_11g(n20)_Tx_Cho1
+ ANT2_BLE(2M) Tx_Ch33

w0

s0d

w0

04

20

109

T T T T 7. N T T

Frequency (MHz)
st oscHo7HY
Peak Condtion PEAK_BE 74 3m HE_ANT_00075562 HORIZONTAL Left blank

RBUEL000.00KH2 VEW:3000 000KHE SWTAUKD

Detector Tpeak

roect losaszon

Mode 6
$ANT1_11g(n20)_Tx_Cho1
- ANT 2_BLE(2M)_Tx_Ch39

Lovel aBuvim) vote: 20201247

1500

1204

100

1004

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR092923-01F

ANT

Ant 1 11n HT20 ChO1 + Ant 2 BLE 2M Ch39 - L

Simultaneously

Vertical

Fundamental

Level (dBuvim) Date: 20201247 Date: 20201247
1300 1300)
1209 1200
1100 00
1009 1000
900 900
800 800) PR
700 700)
500 I, 600)
I —————|
il gt
50,0 Atk Ao AR- S E——
400 400
300) 300)
200 200)
100 100)
7510 a0, meo.  Ze0 7400z 2o 260 2480 300 TS0 4500 1700 fe00.  Zio0. 7300 2600 2700, 3000
Frequency (MHz) Frequency (HHz)
site :03CHO7-HY site +03CHO7-HY
P e ak Condition PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
RBWE1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Project 0s2523-01 Project 0s2523-01
Mode 6 Mode H
ANT1_11g(n20)_Tx_Cho1 ANT 1_11g(n20)_Tx_Cho1
< ANT2_BLE(2M) Tx_Ch39 $ANT2BLE(2M) Tx_Chas
Lovel (dBuvim) Date: 2020.1247 Date: 20201247
1309 1300)
1209 1200
1100) 109
1009 1000)
900 900
80, 800)
700 700)
500 600 s
500 : o O O R s s =
400 4.
300) 300)
200 200)
100 100)
7510 a0, meo.  Ze0 ZA00 ZAn. 2o 260 2480 300 TS0 4500 4700 1000 Zi00. 2300 2600 2700, 3000
Frequency (Hz) Frequency (HHz)
site :03CHO7-HY site +03CHO7-HY
Av g Condition AVG_BE_543m HE_ANT_00075962 VERTICAL Condition AVG_54 3m HF_ANT_00075962 VERTICAL
. RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector Peak
Project S0s2523-01 Project 0s2s23-01
Mode 6 Mode 16

+ANT1_11g(n20)_Tx_Cho1
+ ANT 2_BLE(2M) T _Ch3s.

+ANT1_11g(n20)_Tx_Cho1
+ANT2_BLE(2M) Tx_Ch39

TEL
FAX

886-3-327-3456
886-3-328-4978
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Report No. :

FR092923-01F

ANT

Ant 1 11n HT20 ChO1 + Ant 2 BLE 2M Ch39 - R

Simultaneously

Vertical

Fundamental

Peak

Level (4Buvim)

Date: 202041217

procee
100 ["

M—M/(_\ PEAK_BE 74
T

2402 2410,

site
Condition

Detector
Project
Mode

2420, 2430 2440, 460,

$03CHO7-HY
+PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
:Peak

:092923-01

6
:ANT1_11g(n20)_Tx_Cho1
+ANT2_BLE(2M) Tx_Ch33

. 2450, 2460,
Frequency (MHz)

2470, 2480 2490, 2500

Left blank

Avg.

Level (dBuVim)

Date: 20201217

AVG_BE 54
T

2402 2410,

site
Condition

Detector
Project
Mode

2420, 2430 2440, 2450. 2
Frequency (MHz)

+03CHO7-HY
+ AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
:peak

:092923-01

:6

+ANT1_11g(n20)_Tx_Cho1

+ ANT2_BLE(2M) Tx_Ch33

460,

2470, 2480  2490. 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

BLE (Band Edge @ 3m)

ANT

Ant 1 11n HT20 Ch01 + Ant 2 BLE 2M Ch39 - L

Simultaneously

Horizontal

Fundamental

Date: 2020-12-17

1300) 1300)
1200) 1200)
t0g 1109
1000 1000
900 900
800 300 Rk
700 700)
600 600 -
P SOT S PO N ! S
400 100
300| 300
200 209
100 109
510 R 7 T 77T R 1T R 7173 7000 Too s0. w0 10 zion 200 2500 2700 3000
Frequency (MHz) Frequency (MHz)
site <03cH07-HY site oxcHo7-HY
Pe ak Condition EAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KH2 SWT:AUto
Detector :peak Detector peak
project 109292301 Project 05292301
Mode i Mode s
$ANT1 11g(n20)_Tx_Chot ANTL_11g(n20)_Tx_Cho
: ANT2BLE(2M) Tx_Chas ANT2BLE(2M)_Tx_chas
Date: 20201247 Date: 20201247
1300) 1300)
1200 1200)
10g 110g
1000 1000
900 900)
800 300
700 700
o0 600 b
50| 50.0f M_j 5
SN NS SSUUU N0 — — —
00| O P S =
300| 300
200 204
100 104
310 70 mes B an a0 awe. za0 za0 %00 Too se. w0 10 zion 200 2500 2700 000
Frequency (MHz) Frequency (MHz)
<03cH07-HY oxcHo7-HY

Avg.

site
Condition
Detector

Project
Mode

$AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:L.000KHz SWT:Auto

:Peak
+092923.01

:ANT1_11g(n20)_Tx_Cho1
+ANT 2_BLE(2M)_Tx_Ch39

site
Condition
Detector

Project
Mode

AVG_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Peak
09292301

6
ANT1_11g(n20)_Tx_Chol
ANT 2_BLE(2M)_Tx_Ch39

TEL
FAX

: 886-3-327-3456
: 886-3-328-4978
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Report No. :

FR092923-01F

ANT

Ant 1 11n HT20 ChO1 + Ant 2 BLE 2M Ch39 - R

Simultaneously

Horizontal

Fundamental

Peak

Date: 2020-12-17

1300]
1200f
00|

1000)

300
700
50
504
400

200|
100]

S

FEAK_BE_74|

|

site

412 2420, 2430 2440, 2450 2460,
Frequency (MHz)
£03CHO7-HY

Condition + PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector

Mode

Project $092923-01
6

+ANT1_11g(n20)_Tx_Cho1
+ANT2_BLE(2M)_Tx_Ch39

70, 2480,

Left blank

Avg.

Date: 2020-12-17

1300]
1200|
100|

100.0|

900
a00)
700)
500

IAVG BE 54
s00]
400
300]
200
100]
412 2420, 2430 2440 2460 2460, 2470, 2480, 2400, 25
Frequency (MHz)
site +03CHOT-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto
Detector +Peak
Project 109292301
Mode 6

+ANT1_11g(n20)_Tx_Cho1
+ANT2_BLE(2M) Tx_Ch39

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR092923-01F

ANT

Ant 1 11n HT20 ChO1 + Ant 2 BLE 2M Ch39 - L

Simultaneously

Vertical

Fundamental

Date: 2020-12-17

Date: 2020-12.17

1300 1300
1200 1209
00| 1100
1000 1009
904 909
809 209 PEAK 74|
704 700)
50 < 50
50,0k 500
400 400
300) 300)
200 200
100 100)
310 a0 Ze0. 20 a0 24 240 2400 2480 000 00 4500 4700 1900 2100 2300 2500 2700 3000
Frequency (W) Frequency (iHz)
site +03CHO7-HY site 03cHO7-HY
P e ak Condition EAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector Peak
Project 052523-01 Project os2s23-01
Mode HI Mode 6
\NT 1_11g(n20)_Tx_Ch01 ANT 1_11g(n20)_Tx_Ch01
\NT2_BLE(2M)_Tx_Ch3s ANT2_BLE(2M)_Tx_Ch39
Date: 20201247 Date: 20201247
1300 1309
1200 1209
00| 1100)
1000 1009
904 909
300 300
700 700
50 50 S
509 509 T
40.0( - B T A
300) 300)
200 200
100 100)
310 o meo. 0. a0z 240 2460 2480 000 300 4500 4700 1900 2100 2300 2500 2700, 3000
Frequency (W) Frequency (iHz)
site +03CHO7-HY site 03CHO7-HY
Av g Condition \VG_BE_54 3m HF_ANT_00075962 VERTICAL Condition AVG_543m HE_ANT_ 00075962 VERTICAL
. 000.000KHz VB RRBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector eak Detector Peak
ject 05252301 Project os2s23-01
Mode H Mode 6

+ANT1_11g(n20)_Tx_Cho1
+ANT2_BLE(2M) Tx_Ch39

ANT1_11g(n20)_Tx_Cho1
ANT 2_BLE(2M) T _Chas

TEL
FAX

: 886-3-327-3456
: 886-3-328-4978
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Report No. :

FR092923-01F

ANT

Ant 1 11n HT20 ChO1 + Ant 2 BLE 2M Ch39 - R

Simultaneously

Vertical

Fundamental

Peak

Date: 2020-12-17

1300]
1200f
00|

600|
500|
00|

200|
100]

1009
904
300
700

W

FEAK_BE_74|

412 2420,

site
Condition

Detector
Project
Mode

2430, 2440, 2450 2460,
Frequency (MHz)

£03CHO7-HY
+ PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

£092923-01
6

+ANT1_11g(n20)_Tx_Cho1
+ANT2_BLE(2M)_Tx_Ch39

270,

2480,

2%, 25

Left blank

Avg.

Date: 2020-12-17

|AVG_BE_54

412 2420,

site
Condition

Detector
Project
Mode

2430 2440, 2450 2460,
Frequency (MHz)

+03CHOT-HY
+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
+peak

109292301

6

+ANT1_11g(n20)_Tx_Cho1

+ANT2_BLE(2M) Tx_Ch39

270,

2480,

2%, 25

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (2344MHz IM3 @ 3m)

ANT

Ant 1 11n HT20 ChO1 + Ant 2 BLE 2M Ch39

Simultaneously

Horizontal

Fundamental

Peak

Level (dBuvim)

Date: 2020-12-17

1300)
1200)
10g
1000)
900
800

H PEAK 74]

700|
600|

400|
300|
200|

100]

1000 1300, 1500 1700, 1900 2100
Frequency (MHz)

site £ 03CHO7-HY
Condition + PEAK_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector :
Project £092923-01
Mode :6
$ANT1_11g(n20)_Tx_Cho1
+ANT 2_BLE(2M)_Tx_Ch39

2300 2500 2700, 3000

Left blank

Avg.

Date: 2020-12-17

| S5

SRS SSRGS ——— .

P e e |

000 1300 1500 1700, 1900 2100,
Frequency (MHz)
+03CHO7-HY

Condition +AVG_S54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector
Project +092923.01

Mode :6
:ANT1_11g(n20)_Tx_Cho1
+ANT 2_BLE(2M)_Tx_Ch39

2300 2500 2700, 30

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. :

FR092923-01F

ANT

Ant 1 11n HT20 ChO1 + Ant 2 BLE 2M Ch39

Simultaneously

Vertical

Fundamental

Peak

Date: 2020-12-17

1300]
1200f
00|

1000

800|

700|
600|

bt
7, I SVPRIPETARI IR RS S

00|

200|
100]

==
| -

000

site
Condition

Detector
Project
Mode

1300, 1500 1700, 1900 2100  2300.  2500.  2700. 30
Frequency (MHz)

£03CHO7-HY

+ PEAK_74 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

£092923-01
6

+ANT1_11g(n20)_Tx_Cho1
+ANT2_BLE(2M)_Tx_Ch39

Left blank

Avg.

Date: 2020-12-17

1300|
1200|
1100
1000|
900
500
700

==

500|
40.0f

200|
100]

PE o [E———

000

site
Condition

Detector
Project
Mode

1300, 1500 1700, 1900 2100  2300.  2500. 2700 30
Frequency (MHz)

£03CHO7-HY

$AVG_543m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+peak
109292301

6
+ANT1_11g(n20)_Tx_Cho1
+ANT2_BLE(2M) Tx_Ch39

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.
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Report No. : FR092923-01F

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

ANT

Ant 1 11n HT20 ChO1 + Ant 2 BLE 2M Ch39

Simultaneously

Horizontal

Vertical

Peak

Avg.

Date: 2020-12-17

1300)
1200)
1100
1000)
900
s00

PEAK 74

700
60|

500)
400
300)
200)

100

ks

e e
N

site
Condition
Detector
Project
Mode

2000,

£03CHO7-HY.

000 3001 12000, 14000, 16000 13000

0. 10000,
Frequency (MHz)

+PEAK_74 3m HF_ANT_00075962 HORIZONTAL

:Peak
:092923-01
6

< ANT 1_11g(n20)_Tx_Ch01
: ANT2_BLE(2M)_Tx_Ch39

Date: 20201217

1300
1200|
09
1000|
900
800

PEAK 74

700)
500
500
400
300

200|

100

T T | avG 54|
N PRI P

site
Condition
Detector

Mode

2000,

$03CHO7-HY
+PEAK_74 3m HF_ANT_00075962 VERTICAL
K

:092923-01
6

5000.

+ANT1_11g(n20)_Tx_Cho1
+ ANT2_BLE(2M) Tx_Ch39

8000 10000 12000 14000 16000. 18000
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B77 of B79
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Report No. :

FR092923-01F

Emission above 18GHz

2.4GHz 2400~2483.5MHz (SHF)

ANT

Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch11

Simultaneously

Horizontal

Vertical

Peak

Avg.

) dBuVim)

Date: 20210105

PEAK 74|

AVG 54

st

5000

Condition

Detector

Project
Mode

19000, 20000, 21000, 22000. 23000,

Frequency (MHz)
o3CHO7-HY

PEAK 73 1m SHF-EHF_9170251 HORIZONTAL
Peak

052023.01

s

ANT1_11b_Tx_Ch11
ANT2_BLE(IM)_Tx_Ch1L

24000, 25000

1 @Buvim)

Date: 2021-01.05

1300
1200
100
1009
900
800

PERK 74

700
500

VG 54

500
400

300
200
109

site

5000

Condition
Detector

Project
Mode

19000, 20000, 21000, 22000, 23000,

Frequency (MHz)
o3CHOT-HY

+PEAK_74 1m SHF-EHF_S170251 VERTICAL
+peak

109292301

8

$ANT1_11b_Tx_Ch11
+ANT2_BLE(IM)_Tx_Ch11

24000, 25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR092923-01F

Emission below 1GHz

2.4GHz 2400~2483.5MHz (LF)

ANT

Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch11

Simultaneously

Horizontal

Vertical

QP/
Peak

Date: 2021-01-05
ap
5%
2 s
o —
At
. - 300, 400, 700, 800, s00. 1000

+QP 3m LF-ANT-35419(6) HORIZONTAL
K

500. 600,
Frequency (MHz)

Date: 20210105

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Jeld)

i
. 3 415

spibtal A

rocuney iy
Conditon £ 5 ANT35415(6) VERTICAL

3
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Report No. : FR092923-01F

Appendix C. Duty Cycle Plots

Antenna Band

Duty

Cycle(%) e

1/T(kHz)

VBW
Setting

Duty
Factor(dB)

2 Bluetooth — LE for 1Mbps

60.06 376 2.66

3kHz

2.21

2 Bluetooth — LE for 2Mbps

56.8 1065 0.94

1kHz

2.46

1 802.11b

100.00 - -

10Hz

0.00

1 802.11g

100.00 - -

10Hz

0.00

1 2.4GHz 802.11n HT20

100.00 - -

10Hz

0.00

<Ant. 2>

Spectrum BP J Spectrum EE] J
Ref Level 20.00 dém  Offset 25.50 dB @ RBW 10 MHz Ref Level 20.00 d2m  Offset 25,50 d8 @ RBW 10 MHz
| ALt 20 de @ SWT 2ms @ VBW 10 MHz }= Att 20 dB & SWT 5ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
mMi[1] 8.93 dBr mMi[1] 8.98 dBm)|
wod M1 238.00 p ‘u‘.” 305.00 ps|
- £ B?11 [ .02 dB| - D2 [~ -n.0ids|
375.00 1.06500 ms|
0 dem | 0 dem
-10 di -10 o
-20 di -20 di
b TR P iyt o | 0 O L
-40 di -40 di
=50 di 50 di
-60 di 60 di
-70 di -70 di
CF 2.402 GHz 1001 pts 200.0 ps/ CF 2.402 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ref | Tre| X-value | Y-value | Funetion | Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
ML 1 238.0 ps 8.93 dbm ML 1 305.0 ps 8.98 dBm
p2| M1| 1 376.0 ps -0.02 db pz| M1 1 1.065 ms -0.01 d&
pa| M1l 1 626.0 ps -0.01 dB pa| M1 1 1.875 ms 0.03 d&
Ready WRNRRNRRD il i ] Rea WRRNRRNRD g y

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No.

: FR092923-01F

<Ant. 1>

Spectrum ‘:%] Spectrum Eg-]
RefLevel 35.50 dBm  Offset 25.50 dB @ RBW 10 MHz RefLevel 35.50 dem  Offset 25.50 dB = RBW 10 MHz
o Att 20 dB @ SWT 5ms @ VBW 10 MHz o Att 20 dB @ SWT 5ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
Mi[1] 23.08 dBm)| I Mi[1] 23.36 dBm)|
30 db 2 5 30 dB = 5
11 3 1.18500 ms| A .J 785.00 ps|
— T FR{t} 6-08-d8] e e L T fomtietien 4 A LA T e
20 140.00 ps| [J|2° 180.00 ps|
10 dB 10 dB
0 de 0 de
0d -10d
-20d -20d
a0 d -30 d
40 d -40 d
50 d 50 d
-60 d -60 d
GF 2.412 GHz 1001 pts 500.0 ps/ GF 2.412 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ret | Trc | X-value | Y-valug |__Function__| Function Result | Type | Ref | Trc | X-value | Y-valug |__Function__| Function Result |
ML 1 1.185 ms 23.08 dBm ML 1 785.0 ps 23.36 dBm
p2| M1 1 140.0 ps 0.00 d& p2| M1 1 180.0 ps -0.54 db
D3 M1 1 140.0 ps 0.00 d& D3 ML 1 180.0 ps -0.54 dB
" T il
L J1 J Ready 4|l JL Ready 4
Date: 28.DEC.Z020 17:2 Date: 28.DEC.2020 2
Spectrum E‘?
Ref Level 35.50 dBm  Offset 25,50 dB @ RBW 10 MHz
o Att 20dB @ SWT 5ms @ VBW 10 MHz
SGL
(@ 1Pk Max
" ML1] 22.62 dBm)|
a0 M 1.33500 ms|
T e Sl Ta TTY e e T A 0afad SR T —
EED 130.00 ps|
10 dB
0 de
-10d
-20 d
-and
40
50 d
-50
CF 2.412 GHz 1001 pts 500.0 ps/
arker
Type | Ref | Tre| X-value | Y-value | Funetion | Function Result |
ML 1 1.335 ms 22.62 dbm
p2| M1| 1 130.0 ps -0.03 d&
D3 M1 1 130.0 ps -0.03 db
n
[ il Ready #
Date: 28.DEC.20210
TEL : 886-3-327-3456 Page Number : C2of C2

FAX : 886-3-328-4978





